ALto

AMERICAN-LINCOLN
TECHNOLOGY

6150
POWER
SWEEPER

OPERATOR'S
MANUAL &
PARTS LIST

Beginning with Serial No. 630893; 630921>

READ THIS BOOK

This book has important information for the use and safe operation of this machine. Failure
to read this book prior to operating or attempting any service or maintenance procedure to
your machine could result in injury to you or to other personnel; damage to the machine or to
other property could occur as well. you must have training in the operation of this machine
before using it. If you or your operator (s) cannot read English, have this manual explained
fully before attempting to operate this machine.

w
o
o
1=
S
=

Si Ud. o sis operadores no pueden leer el Inglés, se hagen explicar este manual completamente
antes de tratar el manejo o servicio de esta maquina.

C\‘\OEH
CTRM

7 ERES
FILE'A2287
All directions given in this book are as seen from the operator's position at the rear of the machine.

Part No. 2-86-00188 1996 American-Lincoln® Printed in the USA



PARTS LIST - CHAPTER 2

FRONT WHEEL ...ttt e e ettt e e e e e e e e e e et e eeaet b e e eeeeeeeaeeessssssasaeeeeeaeeeennnes 2-3
REAR WHEEL .. ..ottt ettt e e e e e e e e e e et e ae et et eeeeeaeeaeeeeesebaasn e seeeaeaeeeenenes 2-4
Ry O A 1 2-8
BROOM DOOR ...ttt ettt et e ettt e e e e e e e e e e et et e e et e e eeeeaeeeeeee s s s baaa e eeeeeeeeeeessssasannnns 2-12
FLAP ASSEMBLY (WHEEL WELLY) .....vviiiiiiiiiiiiee ettt e e ettt a e e e s sntee e e e e s e nnnneeeaeeeennnees 2-14
MAIN BROOM LEVER ...ttt ettt e e e e e e e e e e e e ee et et e e e e e eeaeeeeeseaaasannans 2-16
MAIN BROOM IDLER ..ottt ettt e e e et e e e e e e et e e e e e e e e e e e e eeeeeeababaaeeeeeeeeseeeenssnnanan 2-17
MAIN BROOM DRIVER ...ttt ettt e e e e e e e e e e e e e ee st et e e eeeeeaeeeeeesssananas 2-18
MAIN BROOM LIFT FRAME ...ttt ettt et e e e e e e e e e e e e e e e e e e e e e e eeseaeaanans 2-19
SIDE BROOM ASSEMBLY ..ottt it ee ettt e et e e e e e ettt e e e e e e e e e e e e e e as et e e e e e eaeesereessabaaaeaeeeaeas 2-20
SIDE BROOM LIFT SYSTEM ...ttt ettt e e e e e e e ettt e e e e e e e e e e e e e eeaab e e e e eeeeeas 2-22
SIDE BROOM LEVER ...ttt e e e e e e e e e e e et et a e e e e e e e e e e e e e e rs b neeens 2-24
BROOM CHAMBER FLAPS AND SEALS ... et e ettt e e e e e e e e e e e e e eeaeaaanas 2-26
BRAKE PEDAL ... .ottt ettt ettt et e e ettt e e e e ee e e e e eet e e e s eaban e e s eebanaeesessaneesessnnaaaeees 2-28
FILTER SHAKER ... oottt ettt e e e e e e e e et e et ae e e e eeeeaeeeeeeeesebaasaeeeeeaeeeeeennees 2-30
SEAT AND FLOOR ASSEMBLY ...oetttiiiiiii ittt e e ettt e e e e e e e e e e e e ee st st e e e e e e e e eeeeeasbaaaan e ans 2-32
BATTERY SEAT COMPARTIMENT ...uviuiiei et e e e ettt et e e e e e e e e e e e ee e s e e e e eeeaeeeeesessasananns 2-34
STEERING COLUMN ... ..ottt e e ettt e e e e e e e e e e e e e eeaeaaab e e e e eeaeeeeeeesrabaneaeeeaeans 2-36
EXHAUST PIPE (3 CYL. KUBOTADIESEL) ...ooiiiiiiiiiiiiie ettt e e 2-37
KAWASAKI 20 HP MUFFLER ... ..ottt ettt e e e e e e e e e e e e et e e e e e e e e e e e eeanaeaaanas 2-38
KUBOTA 14 HP MUFFLER .....cooeititie ettt ettt e e e e e e e e e e e e e ee e st e e e e e eeeeaeeeeeesanannans 2-39
FRONT BUMPER ... ..ottt ettt e e ettt e e e e e e e e e e et ee s e st e e e e eeeeeeeeesessasasseeeaeesenennnes 2-40
HYDRAULIC OIL COOLER ... .ottt et e e e e e e e e e e e e et e e e e e e eaeeeeeresearanannans 2-41
VALVE - CONTROLAND RELIEF ......iiiieieeeeeeee ettt e e e e e e e e e e e e ee s s e e e eaeeaeees 242
VALVE - CONTROL AND RELIEF (3 CYL. KUBOTA GAS & DIESEL) ....ccoecviiiieeeeeeiieee e 2-44
FORWARD/REVERSE CONTROL .....oovtitiiieeiiee et e ettt e e e e e e e e e e e eeeasb e aeeeeeeaeeeeesessnnes 2-46
FORWARD/REVERSE CONTROL (3 CYL KUBOTA GAS & DIESEL) ..ccccoiiiiieeee e 2-48
R Y = R O] R 2-52
RESERVOIR (3 CYL. KUBOTA GAS & DIESEL) ...ttt 2-54
FUEL TANK (GAS) ... tieiiie ettt ettt e ettt e e e e ettt e e e e e s sttt e e e e e e s e e e e e e e eaasbeeeaeeeansseeeaeeeanseneaeeeennnsees 2-56
FUEL TANK (DIESEL) ...eiiiieiitiiiie ettt e e e e ettt e e e e e e sastee e e e e e e e nnteeaaeeeeanssaeeaeeesannsaneaeeeennsees 2-58
[ O o = m Ny 1Y/ 2R 2-60
HOPPER COVERS & GASKET ASSEMBLY ... oottt e e e e e e e e e eaa s 2-62
[ O] o =t B e TR 2-64
[ (O o S |5 SRR 2-65
DUMP DOOR ... ..ottt ettt e e et e e e e e ettt aeee e e e e e e e e e e e ee b et eeeeeeaeeeeeee s s s bana e aeeeeeaeeeeessarssannans 2-66
Y =l I 202 {1 2-68
HYDRAULIC FILTER ....ovtieiiee ittt e e e e e e e e e e et e e e e et e e e e e eeaeeeee e e s sabananeeeeeeeaeeeeessssnnnnns 2-69
HYDRAULIC FILTER (3 CYLKUBOTA GAS & DIESEL) ...eceeiiiiiiiiiiee ettt e e e eae e 2-70
HYDRAULIC PUMP (GAS/LP) eteeeiee ettt ettt ettt e e e s ettt e e e e e e anste e e e e e s eanstaeeeeeseansseeeeaesaanes 2-71
HYDRAULIC PUMP (DIESEL) ....eveiiiieiiitiiiee ettt e e e e sttt e e e s st e e e e e ssnnnsaneaeesansssnneeeeean 2-72
HYDRAULIC PUMP (3 CYL. KUBOTA GAS & DIESEL) ...cceiiiiiiiiiiieee ettt snrneeae e 2-74
ENGINE COVER ... .ottt ettt e e e e e e e e e e et e e ettt eeeeeeeaeeeeessbaabanaeaeeeaseeeeenes 2-76
J O 07 S S 10 Y = 2-78
BATTERY ASSEMBLY ..ottt ettt ettt e et e e e e e e e e et ee et e e e e e eeeeeeeeeesaa b eeeeeeeaeeeeesnssnsanan 2-79
BATTERY COMPARTMENT (LEFT SIDE) ....ccoiiiiiiiie ettt ettt a e s e e e e e nnnsaeeaaeean 2-80
ENGINE (2 CYL. KAWASAKI GAS) ...ttt ettt e ettt e e e e e e st ee e e e e e e enntaeeeeessnnreeeaeeennnees 2-82
ENGINE (B CYL. KUBOTA GAS) ..ottt ettt ettt e e ettt e e e e e astee e e e e e s snte e e e e e e snsseeaeeesannseeeaaeeeannees 2-84
ENGINE (3 CYL. KUBOTADIESEL) ....vtiiiiiiiiiiiiie ettt ettt e e ettt e e e e e e ettee e e e e e s ennteeaaeesannnseeeaeeeennens 2-86
ENGINE (B3 CYL. DUAL FUEL-LP) ... .ttt ettt a e et e e e e e e e e e e e e nnnees 2-88
MOTOR PUMP ELECTRICALASSEMBLY ..ottt e e e e e e e et e e e e e e e e e e e e eaeasananas 2-90
HYDRAULIC HOSE DIAGRAM (BATTERY) ... itiiiiie ettt ettt e e e st e e e e e et eea e s snnnnaeeaaeeanns 2-92
HYDRAULIC HOSE DIAGRAM (BCYL. GAS & DIESEL) ...ccceiiiiiiiiee et 2-94
HYDRAULIC HOSE DIAGRAM (2 CYL. GAS & DIESEL) ...eeeeiiiiiiiiee ettt 2-96
American-Lincoln 2-1

6150



PARTS LIST - CHAPTER 2 CONT.

ELECTRICALASSEMBLY (LIGHTS & HORN) .....coiiiiiiiieccite ettt e et e e e e e e e e e e e e e e e e e e ss e s nnnnnnsnnnnnnes 2-98
BATTERY - ELECTRICALASSEMBLY (2 CYL KAWASAKI GAS & DIESEL) ..ccvvviviiieeieeeeeeeeeeeeciiins 2-99
BATTERY - ELECTRICALASSEMBLY (3 CYL KUBOTA GAS & DIESEL) ....uvviiiiiieiiieeeieeeeee e, 2-100
ELECTRICALHARNESS ROUTING (BATTERY) ..ottt e e e e e e e e e e e e e e e e e s naeeeeeeeeees 2-102
ELECTRICAL HARNESS ROUTING (2 & 3CYLINDER) ....uuuuiiiiiiiiiiiiiiiieie et eae e e e e e e ese e seesnenvvense e 2-104
MACHINE HARNESS CONNECTIONS (BATTERY) ...cciieiie ettt r e e e e e e e e e e e e e e e e e s e e e s snnnnnnnes 2-106
MACHINE HARNESS CONNECTIONS (2 & B3CYLINDERIC) ...ttt e e e 2-107
INSTRUMENT HOUSING ....oottiuiiiieiiieieieeeeeetieee e e e e ettt e e e e e e e e e e eeeeesaabab e aeaeeeeaeeeeeesssasasnnneeeaeaaseenes 2-108
INSTRUMENT PANEL .....covtttiiiiiiii ettt e e et e e e et ettt e e e e e e e e e e e e e eesa st e e eeeeeaeeeeessssssasnnnaaaaaaeseenenns 2-110
POWER PANEL (BAT TERY ) ..ttt ettt et ettt e et e ettt e e e e e eeaaaaaeaaaeeeessaasaannnnsnnsnssenanneeeeeeeeees 2-112
()] 1O Y S TP TUUURR 2-114
[T AN S T (oo | SRR 2-116
POWER PANEL CONNECTION DIAGRAM (BATTERY) ..uuuuiiiiiiiiiiiieieeeeeee et s e e e e e e e e e eee e s eeeeees 2-118
#2 MOTOR POWER PANEL CONNECTION DIAGRAM (BATTERY) ...coieoicceerereeeeee e e e e 2-119
2 CYL. KAWASAKI LP (CE MODELS ONLY) ...ttt eee e e se e e e e e e e e e e e s e s ss s ssasseseeeseesaeaaaaaaaeees 2-120
[ (O 1 I S TP POTURRRR 2-122
INSTRUMENT PANEL CONNECTION DIAGRAM ... .ottt e et a e e e e e e e eaeees 2-123
ELECTRICAL SCHEMATIC (BATTERY) .ciiieii ittt e e e e e e e e e e e e e e e e e e s s s s neseeaneeeeeeeeees 2-124
ELECTRICAL SCHEMATIC (GAS, LP, DIESEL) .....cceeiiie ettt e e e e e e e e e e e e e e e s e e s nnnnsnnnennes 2-125
3-CYLINDER KUBOTAENGINE CONNECTION SCHEMATIC ......uvuieeieeeeeeeeeeeeiieee e 2-126
2-CYLINDER KAWASAKI ENGINE CONNECTION SCHEMATIC .....coiiiiieeeeeeeecceeee e 2-127
22 American-Lincoln

6150



FRONT WHEEL

HG66

H63

KEY NO. PART NUMBER

8-89-08079 (Battery models only)

1 0860-571
8-89-08076
3 8-11-00030
4 8-33-09089
5 8-80-05035
6 2-00-04621
7 2-00-02079
8 2-00-04622
9 2-00-05026
10 2-00-05024
11 2-00-02436
12 2-00-03797
13 8-71-05007
HARDWARE USED:
H63 2-00-02312
H66 2-00-02689
C-1211

DESCRIPTION

Knott Brake
Pneumatic Wheel

Grease Cap
Hub and Drum
Stud

Bearing Cup

Bearing Cone (Sealed)
Bearing Cone

Nut

Flat Washer

Cotter Pin
Flat Washer
Brake Shoe

Lock Washer, 1/2 HS Med.
Screw, 1/2-20 x 1.000 HHC

N AN [ACJN \CT \C N \O N = NN

©

American-Lincoln
6150

2-3



REAR WHEEL (GAS/LP/DIESEL) - PARTS LIST

KEY NO. PART NUMBER
1 8-92-00041
2< 0885-089
2< 0885-092
3 2-00-04621
4 2-00-02079
5 2-00-05024
6 8-55-08131
7 2-00-02436
8 2-00-05026
9 8-75-01136
10 8-89-08076
11 8-65-00045
12 7-17-05017
13 8-66-00149
14 2-00-00566
15 2-00-04892
16* 2-00-05253
17 2-00-04974
18 8-30-05175
19 7-11-00048
20 8-55-08128
21 8-15-01032
22 8-33-09093
23 8-80-05035
24 7-13-07176

HARDWARE USED:
H15 2-00-00221
H17* 2-00-00205
H26* 2-00-00641
H27* 2-00-03702
H34 2-00-00208
H44 2-00-00530
H60 2-00-02682
H65 2-00-04936
H72 2-00-00518
H74 2-00-03170
H75 2-00-00618
H221 2-00-03335
H333 2-00-04156

C-1209/0703

DESCRIPTION

Yoke - Rear Wheel
Hydraulic Motor (Gas/LP)

Hydraulic Motor (Diesel) Kubota (G & D)

Bearing, Outer Race (Cup Only)
Roller Bearing
Washer (Flat)

Pivot Pin, Rear Wheel
Cotter Pin, .18 Dia.
Nut, Slotted Head
Washer Thrust

Wheel Assembly

Retainer, Hydraulic Hose
Hydraulic Cylinder

Rod End

Grease Zerk

Fitting, 90°

Clamp

Fitting, Straight

Guard, Hose

Cap, 7/8 Hex Nut

Pin, Steering Cylinder Pivot

Collar

Hub, Drive Wheel
Stud

Clamp - Pivot Pin

Screw, 1/4-20 x .750 HHC
Screw, 14-20 x 1.000 HHC

Nut, %-20 Insert Fiber

Washer, .625 x .281 x .063
Screw, 5/16 - 18 x .750 HHC
Lock Washer, 5/16 HS Med.
Screw, 1/2-13 x 2.750 HHC

Nut, 1/2-13 Fibre Lock

Lock Washer, Helical Spring
Flat Washer, 1.500 x .750 x .125
Nut, Hex Jam 3/8-16

Screw, Hex SOC Cap. .312 - 18 x .50
Nut - INS - Fibre - .75-16

*Diesel Machine and Kubota Gas & Diesel Machines Only

< Seal Kit for both motors: 0880-687

QTy.

—_ = NN = —_ - —_ N = Y NN = =2

- 01 = W

AN A A NNARNDN = = 2N

24

American-Lincoln
6150



REAR WHEEL (GAS/LP/DIESEL) - EXPLODED VIEW

NOTE: INFLATE ITEM 10
TO 85-105 PSI

LOCTITE 242 (BLUE)
H74

TORQUE 8 TO
13 FT-LBS

UV"
NOTE: ROUTE DIESEL, KUBOTA GAS

& DIESEL DRIVE WHEEL
HOSES THRU CLAMP.

=
£
@7;
APPLY LOCTITE 242

H333 APPLY LOCTITE 242 (BLUE)
AND TORQUE TO 100 FT-LBS.

& TORQUE TO
75-85 FT-LBS
TORQUE 150-170 FT-LBS
APPLY NEVERSEIZE
8
APPLY LOCTITE 609 H221 H34 APPLY LOCTITE 609
C1209/0703
American-Lincoln 5.5

6150



REAR WHEEL (BATTERY) - PARTS LIST

C-1210/0703

KEY NO. PART NUMBER
1 8-92-00042
2 0882-063
3 2-00-04621
4 2-00-02079
5 7-13-07176
6 8-55-08131
7 2-00-02436
8 2-00-05026
9 8-75-01136
10 8-89-08077
11 8-65-00045
12 7-17-05017
13 8-66-00149
14 2-00-00566
15 2-00-04892
16 8-30-05175
17 8-55-08128
18 8-15-01032
19 0885-093
20 8-23-03073
21 2-00-05024
22 2-00-02606
23 2-00-04156
24 7-11-00048
25 2-00-05825

HARDWARE USED:

H15 2-00-00221

H34 2-00-00208
H44 2-00-00530
H53 2-00-02310
H72 2-00-00518
H74 2-00-03170
H75 2-00-00618
H221 2-00-03335

DESCRIPTION

Yoke, Rear Wheel

Motor

Bearing, Outer Race (Cup Only)
Roller Bearing

Clamp-Pivot Pin

Pivot Pin, Rear Wheel
Cotter Pin, .18 Dia.
Nut, Slotted Head
Washer (Thrust)
Wheel Assembly

Retainer, Hydraulic Hose
Hydraulic Cylinder

Rod End

Grease Zerk

Fitting, 90°

Guard Hose

Pivot Pin, Steering Cylinder
Collar

Wheel Drive Gear Unit
Nut, Wheel

Washer (Flat)

Screw, 3/8-24 x 1.000 Cad. PI. Steel
Nut, Elastic Stop

Cap, 7/8 Hex Nut

Stud

Screw, 1/4-20 x .750 HHC
Screw, 5/16 - 18 x .750 HHC
Lock Washer, 5/16 HS Med.

Lock Washer, Helical Spring 3/8 Med.

Lock Washer, Helical Spring

Flat Washer, 1.500 x .750 x .125

Nut, Hex Jam 3/8-16

Screw, Hex SOC Cap. .312 - 18 x .50

o = W =N [ O T Y —_ N =

(o) B Y Yg ) QU

NDN==DNDoMNMNDN

26

American-Lincoln
6150



REAR WHEEL( BATTERY) - EXPLODED VIEW

RAP (2) ITEM 16 AROUND MOTOR LEADS AND
SECURE TOP AND BOTTOM WITH WIRE TIES.
THEN SECURE TO ITEM 11 WITH CRISSCROSS
WIRE TIES

C1210/0703

American-Lincoln 2-7
6150



VAC FAN (3 CYL. KUBOTA GAS & DIESEL) - PARTS LIST

C-1223/9803

KEY NO. PART NUMBER

1 0885-052

2 8-08-00842
3 8-72-00005
4 8-23-00012
5 8-30-05169
6 8-29-00183
7 2-00-05204
8 2-95-04689
9 2-00-05052
10 2-00-05347
11 8-33-02271
12 2-00-03454

HARDWARE USED:

H42 2-00-02655
H46 2-00-00644
H49 2-00-00209
H76 2-00-00632
H77 2-00-00484

DESCRIPTION

Vacuum Motor

Bracket, Vacuum Fan
Vacuum Fan Exhaust Duct
Fan Impellor

Guard, Impellor

Gasket, Blower
Fitting, 90°

Flat Washer
Fitting, Straight
Threaded Insert

Hose, Blower Exhaust
Hose Clamp

Screw, 5/16-18 x 4.500 HHC
Nut, 5/16-18, Insert Fiber
Screw, 3/8-16 x 1.250 HHC
Nut, Fiber Insert 3/8-24 Steel
Flat Washer, .625 x .375 x .046

ND=MDMNn =

—_

I NN

28

American-Lincoln
6150



VAC FAN (3 CYL. KUBOTA GAS & DIESEL) - EXPLODED VIEW

SILICONE TO SEAL 0

C-1223

American-Lincoln 2-9
6150



VAC FAN (BATTERY) - PARTS LIST

C-1224/9803

KEY NO. PART NUMBER

1 0882-062

2 8-08-00863
3 8-72-00005
4 8-23-00013
5 8-30-05169
6 8-29-00183
7 8-33-02271
8 2-00-03454
9 2-95-04689
10 2-00-05347
11 2-00-05183
12 2-00-04708
13 2-00-04851

HARDWARE USED:

H18 2-00-00060
H26 2-00-00641
H27 2-00-03702
H49 2-00-00209
H53 2-00-02310
H72 2-00-00518

DESCRIPTION

Vacuum Motor

Bracket, Vacuum Fan
Vacuum Fan Exhaust Duct
Fan Impellor

Guard, Impellor

Gasket, Blower

Hose, Blower Exhaust
Hose Clamp

Flat Washer
Threaded Insert

Terminal, .25 FISO (Male)
Terminal, .25 FISO (Female)
Washer, Engine Mount

Screw, 1/4-20 x 1.250 RHM
Nut, 1/4-20 Insert Fiber

Washer, .625 x .281 x .063
Screw, 3/8-16 x 1.250 HHC

Lock Washer, Helical Spring, 3/8 Med.

Lock Washer, Helical Spring

DN = =

N = =

ANDW=2LDBAD

2-10

American-Lincoln
6150



VAC FAN (BATTERY) - EXPLODED VIEW

ADHESIVE BOND TO GUARD W

H26

SILICONE TO SEAL
DRILL @ .281 AT CP, 4 - HOLES

C1224/9803

American-Lincoln 2-11
6150



BROOM DOOR - PARTS LIST

KEY NO. PART NUMBER
1 8-19-08068
2 8-19-08067
3 8-41-00052
4 8-32-00044
5 8-39-00015
6 8-58-05271
7 8-25-08212
8 8-13-07145
9 8-75-01199
10 8-29-00232
HARDWARE USED:
H15 2-00-00221
H20 2-00-00203
H23 2-00-01980
H26 2-00-00641
H27 2-00-03702
H80 2-00-02196
H116 2-00-01951

C-1213-1/9702

DESCRIPTION

Broom Door Weldment, Right
Broom Door Weldment, Left
Latch

Hinge

Latch Knob, Broom Door

Plate, Idler Retainer

Flap

Clamp

Spacer, Broom Door Latch
Gasket

Screw, 1/4-20 x .750 HHC

Screw, 1/4-20 x 1.500 HHC
Screw, 1/4-20 x 1.500 HHC

Nut, 1/4-20 Insert Fiber

Washer, .625 x .281 x .063
Carriage Bolt, 1/4-20 x 1.000 RHM
Carriage Bolt, 1/4-20 x 1.250

QTy.

DN = =

—_ = NN =

12

14
14

2-12

American-Lincoln
6150



BROOM DOOR - EXPLODED VIEW

C1213-1/9702

American-Lincoln
6150

2-13



FLAP ASSEMBLY (WHEEL WELL) - PARTS LIST

KEY NO.

aprownNn =

© 0O~NO®

10*

11

PART NUMBER

8-25-08211
8-13-07142
8-13-07148
8-13-07147
8-68-05090

2-00-05261
8-68-05088
8-68-05089
8-34-09028
8-34-09029

2-00-05261

HARDWARE USED:

H83

* Use on Gas/LP & Diesel Machines Only

C-1227/9707

2-00-04877

DESCRIPTION

Flap, Wheel Well

Clamp, Wheel Well Flap (Front)
Clamp, Wheel Well Flap (Rear)
Clamp, Wheel Well Flap (Front)
Seal, Broom Chamber/Dump Door

Threaded Insert

Seal, Wheel Well (Right)
Seal, Wheel Well (Left)
Insulation, Top
Insulation, Side

Threaded Insert, 1/4-20

Screw, 1/4-20 x 1.000 BHS

QTy.

El A\ \ S\

R G G QI G

12

12

2-14

American-Lincoln
6150



FLAP ASSEMBLY (WHEEL WELL) - EXPLODED VIEW

ADHES IVE BOND
TO CENTER WALL

v

C-1227

American-Lincoln
6150

2-15



MAIN BROOM LEVER

KEY NO. PART NUMBER DESCRIPTION QTY

1 8-08-00773 Lift Weldment, Main Broom/Side Broom 1

2 8-39-00013 Knob Assembly 1

3 8-66-00166 Lever Handle 1

4 8-39-00003 Small Control Knob 1

5 8-50-03002 Broom Adjustment Block 1

6 8-08-00831 Main Broom Adjustment Angle 1

7 2-00-00650 Nut, Low Crown, 3/8-16 1

8 8-08-00779 Pivot, Main Broom Lift 1

9 8-66-00180 Rod, Main Broom Linkage 1

10 2-00-00776 Cotter Pin 2

1 2-95-04182 Nut, Elastic Stop 1
HARDWARE USED:

H17 2-00-00205 Screw, 1/4-20 x 1.000 HHC 2

H26 2-00-00641 Nut, 1/4-20 Insert Fiber 2

H27 2-00-03702 Washer, .625 x .281 x .063 2

H52 2-00-00402 Flat Washer, .750 x .390 x .094 1

H111 2-00-03296 Screw, 3/8-16 x 4.000 HHC 1
C-1201
2-16 American-Lincoln

6150



MAIN BROOM IDLER

H109
H108
N
N
H107
KEY NO. PART NUMBER

1 8-16-00053

2 8-33-09090

3 2-00-04889

4 2-00-04890
HARDWARE USED:

H106 2-00-04886

H107 2-00-04887

H108 2-00-04888

H109 2-00-00522
C-1204

DESCRIPTION

Broom Idler Arm Weldment
Idler, Machined

Bearing

Retainer Clip

Screw, 3/8-16 x .500 HSHC
Screw

Washer

Lock Washer, 3/4 Helical Spring

—_ AN

American-Lincoln

6150

2-17



MAIN BROOM DRIVER

C1203ecp
KEY NO. PART NUMBER DESCRIPTION QTYy.

1 8-16-00041 Driver, Broom Arm 1

2 0882-040 Motor, Hydraulic 1

3 2-00-02310 Lock Washer, 3/8 Helical Spring 4

4 2-00-00232 Bolt, 3/8-16 x .75 Fin. Hex Head 4

5 8-33-09046-1 Hub, Broom Driver 1

6 8-58-05160 Lock Plate, Broom Driver 1

7 2-00-04895 Fitting, Straight Connector 1

8 2-00-04885 Fitting, 90° Elbow (O-Ring) 2

9 2-00-00518 Lock Washer, 1/4 Helical Spring 3

10 2-00-03039 Set Screw, 1/4-20 x .625 HSHC 3
C1203ecp/7-04

2-18 American-Lincoln

6150



MAIN BROOM LIFT FRAME

C1202
KEY NO. PART NUMBER
1 8-03-04316
2 2-95-04182
HARDWARE USED:
H47 2-00-00232
H49 2-00-00209
H53 2-00-02310
H78 2-00-05187
H92 2-00-04801

Main Broom Options

N/S
N/A
N/S
N/S
N/S
N/S

C-1202

8-08-03224
8-08-03225
8-08-03226
8-08-03227
8-08-03228
8-08-03233

DESCRIPTION

Main Broom Lift Frame
Nut, Elastic Stop

Screw, 3/8-16 x .750 HHC

Screw, 3/8-16 x 1.250 HHC

Lock Washer, Helical Spring 3/8 Med.
Carriage Bolt, 3/8-16 x 1.250

Flat Washer, .875 x .375 x .125

Proex

Proex and Wire Main Broom

Nylon

Nylon, High Density Main Broom

Fiber and Wire High Density Main Broom
Nylon

7
e

NN =

Ref.
Ref.
Ref.
Ref.
Ref.
Ref.

American-Lincoln

6150

2-19



SIDE BROOM ASSEMBLY - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 0882-050 Side Broom Motor 1
2 8-55-08122 Pin, Side Broom Flange 1
3 8-08-03211 Side Broom 1
4 2-00-04921 Fitting 2
5 8-33-09091 Hub, Side Broom Weldment 1

HARDWARE USED:
H43 2-00-00409 Flat Washer, .687 x .344 x .062 3
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 3
H47 2-00-00232 Screw, 3/8-16 x .750 HHC 4
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 4
H84 2-00-00228 Screw, 5/16-18 x 2.250 HHC 3
Side Broom Options
N/S 8-08-03212 Black Prolene Side Broom Ref.
N/S 8-08-03211 Nylon Side Broom Ref.
0880-439
Wire Bristle Side Broom Option
N/S 8-08-03199 Wire Side Broom 1
N/S 8-58-05248 Plate 1
N/S 2-00-04121 Screw #10 - 13 x .750 RHW 3
C-1250
2-20 American-Lincoln

6150



SIDE BROOM ASSEMBLY - EXPLODED VIEW

C1250

2-21

American-Lincoln

6150



SIDE BROOM LIFT SYSTEM - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-08-00772 Bracket, Side Broom 1
2 8-08-00790 Bracket, Side Broom 1
3 7-76-00101 Spring 2
4 8-08-00846 Pivot Bracket, Side Broom 1
5 2-95-04182 Nut, Elastic Stop 14
6 2-95-04689 Flat Washer 1
7 7-13-07130 Clip, Cable Retainer 1
8 7-60-00160 Pulley, Cable 1
9 8-42-05136 Link, Side Broom 2
10 8-10-00040 Cable 1
HARDWARE USED:
H35 2-00-02708 Screw, 5/16-18 x 1.000 HHM 1
H43 2-00-00409 Flat Washer, .687 x .344 x .062 2
H45 2-00-00585 Nut, Hex. 5/16-18 x .500 x .265 2
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 3
H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 5
H49 2-00-00209 Screw, 3/8-16 x 1.250 HHC 6
H50 2-00-00234 Screw, 3/8-16 x 1.500 HHC 1
H52 2-00-00402 Flat Washer, .750 x .390 x .094 3
H54 2-00-02360 Nut, 3/8-16 Hex. 2
H173 2-00-02709 Screw, 5/16-18 x 1.500 2
C-1219
2-22 American-Lincoln

6150



SIDE BROOM LIFT SYSTEM - EXPLODED VIEW

C-1218

American-Lincoln 2-23
6150



SIDE BROOM LEVER - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-10-00040 Cable 1
2 8-39-00003 Control Knob 1
3 8-66-00167 Lever Handle, Side Broom 1
4 8-39-00013 Knob Assembly 1
5 8-08-00773 Broom Lift Weldment 1
6 8-08-00866 Bracket, Side Broom Angle Adjustment 1
7 8-50-03002 Broom Adjustment Block 1
8 7-60-00160 Pulley, Cable 1
9 2-95-04182 Nut, Fibre 1
HARDWARE USED:
H35 2-00-02708 Screw, 5/16-18 x 1.000 HHM 1
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 1
H50 2-00-00234 Screw, 3/8-16 x 1.500 HHC 1
H52 2-00-00402 Flat Washer, .750 x .390 x .094 1
H54 2-00-02360 Nut, 3/8-16 Hex. 2
H85 2-00-00650 Nut, Cap 3/8-16 Low Crown 1
H113 2-00-03333 Screw, 3/8-16 x 3.750 HHC 1
C-1219
2-24 American-Lincoln

6150



SIDE BROOM LEVER - EXPLODED VIEW

C-1219

American-Lincoln 2-25
6150



BROOM CHAMBER, FLAPS, & SEALS - PARTS LIST

KEY NO.

aprownNn =

= O 00 NO®

0

11
12*
13
14

PART NUMBER

8-27-07121
8-25-08213
8-13-07143
8-25-08214
8-13-07144

8-29-00257
8-29-00232
8-29-00234
8-29-00233
8-21-04048

7-21-03003
8-89-04016

8-29-00256
8-21-04015

DESCRIPTION

Frame Weldment

Flap, Broom Chamber Outer
Clamp, Broom Chamber Inner
Flap, Broom Chamber Inner

Clamp, Broom Chamber Outer

Gasket
Gasket
Gasket
Gasket
Edging

Edging
Weight, 13.5 Ibs.
Gasket
Edging

*USED ON GAS, LP ANS DIESEL MACHINES ONLY

C-1228/9706

HARDWARE USED:
H26 2-00-00641
H65 2-00-04936
H73 2-00-00247
H116 2-00-01951

Nut, 1/4-20 Insert Fiber

Nut, 2 - 13 Fiber Lock
Screw, ¥2 - 13 x 2.500 HHC
Carriage Bolt, 1/4-20 x 1.250

QTy.

R G G QI U

NDW— = -

- - O N

arpND o

2-26

American-Lincoln
6150



ADJUST TO (.06 - .19)
ON LEVEL FLOOR

BROOM CHAMBER, FLAPS, & SEALS - EXPLODED VIEW

NOTE: WIPE BROOM CHAMBER CLEAN
BEFORE APPLYING ITEM 6

2-27

n-Linc

America
6150



BRAKE PEDAL - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-70-05302 Brake Cross Shaft 1
2 8-55-00037 Brake Pedal 1
3 7-41-05083 Lever, Parking Brake 1
4 8-75-01184 Spacer, Lever Mounting 2
5 8-10-00038 Cable 1
6 8-66-00185 Brake Rod, 14" 2
7 2-00-05169 Cable Clamp 1
8 7-50-05145 Pad, Pedal 1
9 7-76-00051 Spring 2
10 2-00-04909 Yoke Pin Assembly 4
11 8-14-01006 Clevis 4
12 2-95-01999 Nut, Jam 2
13 8-08-00833 Center Bracket, Brake Linkage 1
14 2-00-05330 Threaded Insert, 5/16-18 2
HARDWARE USED:
H35 2-00-02708 Screw, 5/16-18 x 1.000 HHM 1
H37 2-00-00207 Screw, 5/16-18 x 1.250 HHC 2
H40 2-00-01770 Screw, 5/16-18 x 2.750 HHC 2
H43 2-00-00409 Flat Washer, .687 x .344 x .062 4
H44 2-00-00530 Lock Washer, 5/16 HS Med. 2
H45 2-00-00585 Nut, Hex. 5/16-18 x .500 x .265 2
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 5
H69 2-00-01255 Screw, 5/16-18 x .875 HHC 2
C-1205
2-28 American-Lincoln

6150



BRAKE PEDAL - EXPLODED VIEW

APPLY NEVERSEI/ZE
BOTH ENDS

American-Lincoln 2-29
6150



FILTER SHAKER - PARTS LIST

KEY NO.

aprownNn =

6
7
g*
9
10

11

12
13
14

PART NUMBER

8-13-07139
8-55-08119
2-00-03589

8-58-05284
8-03-04302

8-16-07406
0860-623
0860-624
8-89-04019
8-24-04148
8-24-04148-2

8-13-07121

8-41-00053
8-90-07433
8-08-00826

DESCRIPTION

Clamp, Filter

Pin, Shaker Pivot
1/2" Stop Collar
Shaker Plate
Shaker Arm

Filter Shaker Motor Cover
Filter Shaker Motor (12 vdc)
Filter Shaker Motor (36vdc)
Weight

Filter

POLY Filter Option

Shaker Mounting Angle
Latch

Wire, Hopper Shaker
Shaker Mounting Angle

Item 13 is shown on the Connection Drawing on page 176, 176A, and 176B

HARDWARE USED:
H26 2-00-00641
H27 2-00-03702
H34 2-00-00208
H37 2-00-00207
H46 2-00-00644
H62 2-00-00405
H69 2-00-01255
H86 2-00-03575
H87 2-00-00263
H219 2-00-05359

Frame and Shaker Adjustment Instructions:

1.

2.

For Battery Machine Only

Nut, 1/4-20 Insert Fiber

Washer, .625 x .281 x .063
Screw, 5/16-18 x .750 HHC
Screw, 5/16-18 x 1.250 HHC
Nut, 5/16-18, Insert Fiber

Flat Washer, 1.063 x .531 x .094
Screw, 5/16-18 x .875 HHC
Carriage Bolt, 1/4-20 x .750

Set Screw, 1/4-20 x .250 HSKCP
Nut, Serrated Flange 5/16-18

—_ =

Ref.

A2 ONORARNMDMMDOOO®

Adjust Frame to Filter - Adjust filter frame pivot bolts and pawl of filter frame latch such that filter gasket

compress approximately 1/8".

Adjust shaker to filter - Adjust shaker arm (8-03-04302) such that it and shaker plate (8-58-05273) force

filter screen to contact filter media. NOTE: Do not compress filter media with shaker

C-1208

2-30

American-Lincoln
6150



FILTER SHAKER - EXPLODED VIEW
H26

H87 LOCTITE

LOCTITE

H62 SHIM AS REQ'D

MOTOR FACE —==

_»
f
]
, =[| SHAKER MOTOR AND
WEIGHT INSTALLATION
SHAKER PLATE PIVOT 425+ 12
American-Lincoln 2-31

6150



SEAT & FLOOR ASSEMBLY - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTYy.

1 8-69-00022 Seat 1
2

3 7-72-05005 Slide, Adjuster Kit 1
4

5 8-52-00186 Seat Deck 1
6 2-00-05330 Threaded Insert 1
7 8-32-00044 Hinge 2
8 8-41-00064 Stop, Seat Deck 1
9 8-08-00834 Bracket 1
10 8-33-05124 Housing, Seat & Fuel 1
11 8-58-05782 Floor-Kick Panel 1
12 7-23-03048 Spring Washer 1

HARDWARE USED:
H25 2-00-00594 Nut, Hex 1/4-20 x .437 x .218 1
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 8
H34 2-00-00208 Screw, 5/16-18 x .750 HHC 1
H43 2-00-00409 Flat Washer, .687 x .344 x .062 4
H44 2-00-00530 Lock Washer, 5/16 HS Med. 1
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 10
H79 2-00-01676 Flat Washer, 1.062 x .265 x .06 8
H90 2-00-03569 Carriage Bolt, 5/16-18 x .750 5
H116 2-00-01951 Carriage Bolt, 1/4-20 x 1.250 1
H178 2-00-00206 Screw, 5/16-18 x 1.000 HHC 5
C1237/0903
2-32 American-Lincoln

6150



SEAT & FLOOR ASSEMBLY - EXPLODED VIEW

H26

H34

Qo\ 2 & 3 cylinder gas only
2-00-03575 carriage bolt

. w\withz-oo-meoa clamp
; H116

2 - 7 H178

H46

C1237/0903

H46

American-Lincoln 2-33
6150



BATTERY SEAT COMPARTMENT - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy.

1 8-51-05019 Pan , Battery 1
2 8-25-06013 Flange , Battery Pan 1
3 8-52-00174 Panel- Seat, Rear 1
4 8-52-00175 Panel-Seat, Front 1
5

6 8-52-00178 Panel- Battery Access 1
7 8-52-00177 Panel-Seat Mounting 1
8 8-32-00044 Hinge 2
9 8-58-05782 Plate, Floor 1
10 8-41-00064 Stop, Seat Deck 1
11

12 8-69-00022 Seat 1
13 8-79-00030 Static Strap 1
14 2-95-04182 Fiber Nut 1
15 7-23-03048 Spring Washer 1

HARDWARE USED:
H25 2-00-00594 Nut,Hex 1/4 - 20 x .437 x .218 1
H26 2-00-00641 Nut 1/4 - 20 Fiber Insert 8
H34 2-00-00208 Screw, 5/16 - 18 Fiber Insert 4
H43 2-00-00409 Falt Washer, .687 x .344 x .062 9
H44 2-00-00530 Lock Washer, 5/16 HS Med. 4
H46 2-00-00644 Nut, 5/16 - 18 Fiber Insert 15
H48 2-00-00233 Screw, 3/8 - 16 x 1.000 HHC 1
H80 2-00-02196 Carriage Bolt 1/4 - 20 x 1.000 RHM 7
H94 2-00-00410 Flat Washer, .875 x .375 x .060 1
H116 2-00-01951 Carriage Bolt 1/4 - 20 x 1.250 1
H120 2-00-03829 Lock Washer, 3/8 Bolt 1
H173 2-00-02709 Screw, 5/16 - 18 x 1.500 2
H178 2-00-00206 Screw, 5/16 - 18 x 1.000 HHC 13
C1242/0903
2-34 American-Lincoln

6150



BATTERY SEAT COMPARTMENT - EXPLODED VIEW

H46

=3
H178 .
\ q <7
H4 N
L
C1242/0903 ]
American-Lincoln 2-35

6150



STEERING COLUMN

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-70-05303 Steering Column 1
2 8-60-05026 Steering Column Unit 1
3 8-33-05127 Steering, Housing 1
4 8-23-03072 Nut, Special 1
5 8-11-00052 Steering Wheel Cap 1
6 8-89-08074 Steering Wheel 1
7 2-00-04970 Fitting, Connector 2
8 2-00-05264 Fitting 2
9 2-00-05330 Threaded Insert, 5/16-18 4
HARDWARE USED:
H44 2-00-00530 Lock Washer, 5/16 HS Med. 4
H47 2-00-00232 Screw, 3/8-16 x .750 HHC 2
H50 2-00-00234 Screw, 3/8-16 x 1.500 HHC 2
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 4
H173 2-00-02709 Screw, 5/16-18 x 1.500 4
C-1212
2-36 American-Lincoln

6150



EXHAUST PIPE (3 CYL. KUBOTA DIESEL)

CUT .75" OFF END OF
MUFFLER OUTLET

KEY NO. PART NUMBER

1 8-56-04055
2 8-56-04056
3 7-34-09015
4 7-31-07017
5 2-00-03404
6 7-13-07076
HARDWARE USED:
H48 2-00-00233
H55 2-00-00643
H62 2-00-00405
H341 2-00-04040
C1331/0106

H341

DESCRIPTION

Pipe - Upper - Exhaust
Pipe - Lower - Exhaust
Sleeve - Insulating
Hanger, Muffler

Clamp

Clamp - Muffler 1 3/8

Screw, 3/8-16 x 1.000 HHC
Nut, 3/8-16 Stop

Flatwasher, 1.063 x .531 x .094
Muffler Clamp

QTy.

—_ N = = a a

N = =

American-Lincoln
6150

2-37



KAWASAKI 20 HP MUFFLER (2-CYL. GAS)

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-48-00021 Exhaust Manifold 1
2 7-34-09015 Sock 1
3 8-49-00027 Muffler 1
4 8-08-00849 Bracket, Muffler 1
5 2-00-02220 Hose Clamp 2
6 8-13-07066 Clamp 2
7 8-56-04048 Exhaust Pipe 1
HARDWARE USED:

H26 2-00-00641 Nut, 1/4-20 Insert Fiber 2
H43 2-00-00409 Flat Washer, .687 x .344 x .062 2
H44 2-00-00530 Lock Washer, 5/16 HS Med. 2
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 4
H86 2-00-03575 Carriage Bolt, 1/4-20 x .750 2
H154 2-00-04363 Screw, M8-1.250 x .750 2

C-1232

2-38 American-Lincoln

6150



KUBOTA 14 HP MUFFLER (2-CYL. DIESEL)

C-1233/9804

C-1233/9804

KEY NO. PART NUMBER
1 8-56-04049
2 7-34-09015
3 8-49-00027
4 8-08-00849
5 2-00-02220
6 8-13-07066
7 8-56-04048
HARDWARE USED:
H25 2-00-00594
H26 2-00-00641
H37 2-00-00207
H43 2-00-00409
H44 2-00-00530
H53 2-00-02310
H72 2-00-00518
H86 2-00-03575
H154 2-00-04363

H26  Ha43

DESCRIPTION

Exhaust Pipe

Sock
Muffler

Bracket, Muffler

Clamp, Hose

Clamp

Exhaust Pipe

H44

H154

Nut, Hex 1/4-20 x .437 x .218
Nut, 1/4-20 Insert Fiber
Screw, 5/16-18 x 1.250 HHC
Flat Washer, .687 x .344 x .062
Lock Washer, 5/16 HS Med.

Lock Washer, Helical Spring 3/8 Med.

Lock Washer, Helical Spring
Carriage Bolt, 1/4-20 x .750

Screw, M8-1.250 x .750

MDD WAMDNDOWND®

American-Lincoln

6150

2-39



FRONT BUMPER

H53
H48
H225
C1234/9804
KEY NO. PART NUMBER DESCRIPTION QTY.

1 8-08-05057 Front Bumper 1
HARDWARE USED:

H48 2-00-00232 Screw, 3/8-16 x .750 HHC 10

H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 10

H94 2-00-00410 Flat Washer, .875 x .375 x .060 4

H225 2-00-04851 Washer, Engine Mount 6
C-1234/9804

2-40 American-Lincoln

6150



HYDRAULIC OIL COOLER

C0803/9705 H45

KEY NO. PART NUMBER

1 8-62-01010
2 8-13-07088
3 7-29-00192
4 2-00-05261
5 2-00-04596
HARDWARE USED:
H45 2-00-00585
H72 2-00-00518
C0803/9705

DESCRIPTION

Qil Cooler

Clip

Oil Cooler Gasket

Y - 20 THD Insert

Screw, Hex 14 - 20 x 3.500

Nut, Hex 5/16 - 18 x .500 x .265
Lock Washer, Helical Spring

H72

QTYy.

NS\ S S

American-Lincoln
6150

2-41



VALVE - CONTROL AND RELIEF - GAS/LP/DIESEL

NOTE: INSTALL PLUG
INTO SIDE PORT

PART NUMBER

C1229gas/2-04

8-88-00060
2-00-05264
2-00-05162
2-00-04970
8-13-07153
2-00-04924
2-00-04929
2-00-04939
2-00-04928
2-00-04957
2-00-00644
2-00-00409
2-00-00218

DESCRIPTION

Control Valve

Fitting

Fitting - Tee

Fitting, Connector

Mounting Bracket

Fitting, Run Tee

Fitting, Reducer

Fitting, Nut for Reducer
Fitting, Tee

Fitting

Nut, 5/16-18, Insert Fiber
Flat Washer, .687 x .344 x .062
Screw, 5/16-18 x 2.000 HHC

SET TO 1500
£100 PSI

SET TO 1500
+£100 PSI

C1229gas

Y.

o
—

(o}

NN 2PN W= W=

2-42

American-Lincoln
6150



VALVE - CONTROL AND RELIEF - BATTERY

C1229batt/2-04

NOTE :INSTALL PLUG
INTO SIDE PORT

PART NUMBER
8-88-00060
2-00-05264
2-00-05162
2-00-04970
2-00-05046
2-00-04924
2-00-04929
2-00-04939
2-00-04928
2-00-04957
2-00-04885
2-00-00218
2-00-00409
2-00-00644

DESCRIPTION

Control Valve

Fitting

Fitting - Tee

Fitting, Connector

Fitting, -8 ORS Swivel 90° Elbow
Fitting, Run Tee

Fitting, Reducer

Fitting, Nut for Reducer

Fitting, Tee

Fitting, 8 ORS Cap

Fitting, 90° Elbow (O-Ring)
Screw, 5/16-18 x 2.000 HHC
Flat Washer, .687 x .344 x .062
Nut, 5/16-18, Insert Fiber

+100 PSI

SET TO 1500

+100 PS|

C1229batt

<

SET TO1500

American-Lincoln

6150

2-43



CONTROL AND RELIEF VALVE (3 CYL. KUBOTA GAS & DIESEL) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-88-00060 Control Valve 1
2 2-00-05264 Fitting 3
3 2-00-00228 Screw, .313-18 x 2.50 HHC 2
4 2-00-04970 Fitting - Connector 3
5 2-00-02360 Nut, .38-16 Fin. Hex 2
6 2-00-04924 Fitting - Run Tee 2
7 2-00-04929 Fitting - Reducer 2
8 2-00-04939 Fitting - Nut for Reducer 2
9 2-00-04928 Fitting - Tee 1
10 2-00-04957 Fitting 1
11 2-00-05162 Fitting - Run Tee 1
12 2-00-00409 Flat Washer, .687 x .344 x .062 4
13 2-00-00585 Nut, .31-18 Fin. Hex 3
14 2-00-00207 Screw, .313-18 x 1.25 HHC 1
15 2-00-00644 Nut, 5/16-18, Insert Fiber 4
16 8-08-00956 Bracket - Air Cleaner Ref
17 8-32-09013 Hom Ref

C1229b/6-04
2-44 American-Lincoln

6150



CONTROL AND RELIEF VALVE (3 CYL. KUBOTA GAS & DIESEL) - EXPLODED VIEW

MAIN FRAME-VALVE
MTG. PLATE REF.

NOTE: INSTALL PLUG
INTO SIDE PORT

SET TO 1500 4100 PS|

C1229b/6-04

American-Lincoln 2-45
6150



FWD/REV CONTROL (2 CYL. KAWASAKI GAS & DIESEL) - PARTS LIST

C-1215/9706

KEY NO. PART NUMBER
1 8-55-00034
2 8-55-00036
3 8-08-00782
4 2-00-05246
5 2-00-05247
6 2-00-05249
7 8-66-00182
8 7-25-02050
9 8-58-05782
10 8-41-05084
11 8-88-00063
12 8-75-01212
13 2-00-04970
14 2-00-04885
15 2-00-04749
16 2-00-01999
17 2-00-05347
18 2-00-05261
19 8-66-00186
20 7-15-01022
21 8-42-05140
22 8-03-04317
23 7-09-01057
24 7-76-00051
25 8-16-07389
26 2-00-00646
27 2-00-02369

HARDWARE USED:

H14 2-00-00219
H26 2-00-00641
H27 2-00-03702
H36 2-00-00196
H37 2-00-00207
H43 2-00-00409
H46 2-00-00644
H49 2-00-00209
H72 2-00-00518
H95 2-00-03382
H144 2-00-02303
H165 2-00-00589
H172 2-00-04986
H209 2-00-00586

DESCRIPTION

Adjustable Foot Pedal
Pedal Base

Bracket

Pin

Pin

Cotter Pin

Rod, Control Valve
Rod End

Floor Plate

Lever, Valve

Valve

Spacer

Fitting, Connector
Fitting, 90° Elbow
Spring Pin

Nut, Hex

Threaded Insert, 3/8-16
Threaded Insert, 1/4-20
Rod, Speed Limiter
Collar

Link, Speed Limiter
Arm, Speed Limiter
Bushing

Spring Pin

Cover

Nut, Stop .313- 18 STL
Nut, Hex Jam, .375 Coarse THD.

Screw, 1/4-20 x .500 HHC

Nut, 1/4-20 Insert Fiber

Washer, .625 x .281 x .063
Carriage Bolt, 5/16-18 x 1.000
Screw, 5/16-18 x 1.250 HHC

Flat Washer, .687 x .344 x .062
Nut, 5/16-18, Insert Fiber

Screw, 3/8-16 x 1.250 HHC

Lock Washer, Helical Spring
Spring Washer, .875 x .500 x .015
Lock Washer, Int.

Nut, Hex Jam .25 - 20

Screw, 1/4-20 x 4.500

Nut, Hex Jam 5/16 - 18 x .500 x .187

N =DN=DN NN wWw-= = =N =W

—_

—_

AW APl AW WN

2-46

American-Lincoln
6150



FWD/REV CONTROL (2 CYL. KAWASAKI GAS & DIESEL) - EXPLODED VIEW

C1215/9706

American-Lincoln 2-47
6150



FW/REV CONTROL (3 CYL. KUBOTA GAS & DIESEL) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.

1 8-55-00034 Adj. Foot Pedal 1
2 8-55-00036 Pedal Base 1
3 8-08-00782 Bracket 1
4 2-00-05246 Pin 1
5 2-00-05247 Pin 2
6 2-00-05249 Cotter Pin 3
7 2-95-01999 Hex Nut 2
8 7-25-02050 Rod End 1
9 8-58-05782 Floor Plate 1
10 2-00-05347 3/8-16 Thread Insert 1
11 8-08-00912 Bracket - Forward/Reverse Control 1
12 7-16-00009 Accelerator Cable 1

HARDWARE USED:
H36 2-00-00196 Carriage Bolt. 5/16-18 x 1.000 2
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 2
H49 2-00-00209 Screw, 3/8-16 x 1.250 HHC 1
H52 2-00-00402 Flat Washer, .750 x .390 x .094 2
H55 2-00-00643 Nut, 3/8-16 Stop 2
H131 2-00-03855 Carriage Bolt, 3/8-16 x 1.000 2
H236 2-00-02369 Nut, Hex Jam, .38-16 1

C1215a/0010

2-48 American-Lincoln

6150



FWD/REV CONTROL (3 CYL. KUBOTA GAS & DIESEL) - EXPLODED VIEW

O
]

U

1.06 GAS MACHINES
1.68 DIESEL MACHINES

REVERSE SPEED STOP SET-UP

C1215a/0012

American-Lincoln 2-49
6150



FWD/REV CONTROL (BATTERY) - PARTS LIST

C-1216/9706

KEY NO. PART NUMBER
1 8-55-00034
2 8-55-00036
3 8-08-00782
4 2-00-05246
5 2-00-05247
6 2-00-05249
7 7-25-02050
8 8-58-05782
9 8-08-00836
10 7-35-00018
11 8-16-00025
12 8-66-00181
13 0775-210
14 7-03-04137
15 2-00-01999
16 2-00-05347
17 2-00-05261
18 8-66-00186
19 7-15-01022
20 8-42-05140
21 8-03-04317
22 7-09-01057
23 7-76-00051
24 8-16-07389
25 2-00-00646
26 2-00-02369

HARDWARE USED:
H7 2-00-00056
H12 2-00-01246
H14 2-00-00219
H36 2-00-00196
H37 2-00-00207
H43 2-00-00409
H46 2-00-00644
H49 2-00-00209
H57 2-00-00240
H65 2-00-04936
H72 2-00-00518
H95 2-00-03382
H144 2-00-02303
H165 2-00-00589
H209 2-00-00586

DESCRIPTION

Adjustable Foot Pedal
Pedal Base

Bracket

Pin

Pin

Cotter Pin

Rod End

Floor Plate

Bracket, Forward/Reverse Pivot
Insulator

Centering Control

Rod, Potentiometer Control
Potentiometer Assembly
Arm, Potentiometer

Nut, Hex Jam 1/4-28

3/8 - 16 THD Insert
Threaded Insert, 1/4-20
Rod, Speed Limiter
Collar

Link, Speed Limiter
Arm, Speed Limiter

Bushing

Spring

Cover

Stop Nut, 5/16-18

Nut, Hex Jam, .375 Coarse THD.

Screw, # 10-24 x .750 RHM

Nut, Hex Fiber Insert #10-24
Screw, 1/4-20 x .500 HHC
Carriage Bolt, 5/16-18 x 1.000
Screw, 5/16-18 x 1.250 HHC

Flat Washer, .687 x .344 x .062
Nut, 5/16-18 Insert Fiber

Screw, 3/8-16 x 1.250 HHC
Screw, 1/2-13 x 1.250 HHC

Nut, 1/2-13 Fibre Lock

Lock Washer, Helical Spring
Spring Washer, .875 x .500 x .015
Lock Washer, Int.

Nut, Hex Jam 1/4-20

Nut, Hex Jam 5/16 - 18 x .500 x .187

QTy.

N = = a

—_ N = N = e e . _ = WWw

—_

—_ e A O = DN aa NN

2-50

American-Lincoln
6150



FW/REV CONTROL (BATTERY) - EXPLODED VIEW

C1216/9706

American-Lincoln 2-51
6150



RESERVOIR (2 CYL. IC & BATTERY - PARTS LIST

C-1222/9705

N Used on Gas, Diesel, andLP

KEY NO. PART NUMBER
1 8-83-04040
2 8-11-00026
3 8-24-04115
4 8-48-05033
51 2-00-03952
5% 2-00-05074
6 2-00-05204
™ 2-00-04917
7" 2-00-04926
8n 2-00-04927
9" 8-75-01199
10* 8-20-06042
11 8-33-02193
12 2-00-04987
13 2-00-04957
14 2-00-01490

* Used on Battery
HARDWARE USED:
H21 2-00-01769
H25 2-00-00594
H26 2-00-00641
H165 2-00-00589

DESCRIPTION

Reservoir

Filler Cap Assembly
Strainer

Sight Guage

Fitting, 90° Straight Elbow
Fitting, Elbow

Fitting, 90° Straight Elbow
Fitting, Reducer Tee
Fitting, Elbow

Fitting, Tee

Spacer

Duct, Reservoir Air

Hose

Nipple

Cap

Screw, .25 - 20 x .875 HHC STL

Screw, 4 - 20 x 1.750 HHC
Nut, Hex % - 20 x .437 x .218
Nut, 1/4-20 Insert Fiber

Nut, Hex Jam, .25 - 20

QTy.

[ G T QI U G

O T T e

Ref.

AP DAD

2-52

American-Lincoln
6150



RESERVOIR (2 CYL. IC & BATTERY) - EXPLODED VIEW

PST REQUIRED

C1222/9705
American-Lincoln 2-53

6150



RESERVOIR (3 CYL. KUBOTA GAS & DIESEL) - PARTS LIST

KEY NO.

PART NUMBER

C1222Aecp/7-04

abrwOND =

= O 00 ~NO®

0

1
12
13
14
15

8-83-04040
8-48-05033
8-11-00026
2-00-04917
2-00-04927

2-00-00205
8-24-04115
7-25-02038
2-00-00205
2-00-00594

2-00-00641
2-00-05162
2-00-04987
2-00-04957
2-00-02220

DESCRIPTION

Reservoir

Sight Gauge

Filter Cap Assembly
Fitting Reducer Tee
Fitting Tee

Screw, .25-20 x .875 HHC Stl
Strainer

Fitting, 3/4 NPT x 3/4 Hose Barb 90°
Bolt, 1/4-20 Fin. Hex Head

Nut, Hex %4-20 x .437 x .218

Nut, 14-20 Insert Fiber
Fitting, 4 ORS Run Tee
Fitting, -08 ORFS Nipple
Cap, 8 ORS Fitting
Clamp, Hose

QTYy.

A DN A a N —_ ol —d ok

N = = =2 N

2-54

American-Lincoln
6150



RESERVOIR (3 CYL. KUBOTA GAS & DIESEL) - EXPLODED VIEW

ﬁssmzm

1-33-02203

3
K%OZ%

M PST REQUIRED ON PIPE THREADS

3-71-00150 - 10.5" LONG 0 C1222Aecp

American-Lincoln 2-55
6150



FUEL TANK (GAS) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-83-04029 Tank - Gas 1
2 8-26-04003 Float/Sender 1
3 7-11-00029 Cap 1
4 8-33-02341 Hose 1
5 2-00-04850 Hose Clamp 4
6 8-33-02342 Hose 1
7 8-56-05021 Fitting 1
8 2-00-05261 Thd Insert 14-20 4
9 2-00-04618 Fitting 1
10 2-00-04603 Clamp 1
1 2-00-00205 Screw, %4-20 x 1.000 HHC 4
12 2-00-00641 Nut, 14-20 Insert Fiber 2
13 2-00-03702 Washer, .625 x .281 x .063 2
14 2-00-01676 Flat Washer, 1.062 x .2654 x .062 4
15 2-00-00051 Screw, RH, .25-20 x .75 2
16 2-00-00501 Lock Washer, Int. 2
17 2-00-00512 Lock Washer, #10 Int. Tooth 1
18 2-00-00518 Lock Washer, 1/4” 4
19 2-00-03829 Lock Washer, Int/Ext. Tooth 1
C1235aa/6-04
2-56 American-Lincoln

6150



FUEL TANK (GAS) - EXPLODED VIEW

FUEL PUMP
SUPPLIED W/ ENGINE

USE HOSE & CLAMPS
SUPPLIED W/ FUEL FILTER

16

T~ FUEL FILTER
SUPPLIED
W/ ENGINE
American-Lincoln 2-57

6150



FUEL TANK (DIESEL) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-83-04029 Tank-Fuel 1
2 8-26-04003 Float/Sender 1
3 7-11-00029 Cap 1
4 8-33-02341 Hose 1
5 7-33-02304 Hose 1
6 8-33-02268 Hose 1
7 8-56-05021 Fitting 2
8 8-24-04129 Fuel Filter 1
9 2-00-04618 Fitting 2
10 2-00-04850 Hose Clamp 5
1 2-00-04603 Clamp 2
12 2-00-05261 THD Insert 1/4 - 20 4
13 2-00-00221 Screw, 1/4 - 20 x .625 HHC 2
14 2-00-00205 Screw, 1/4 - 20 x 1.00 HHC 4
15 2-00-00641 Nut 1/4 - 20 Fiber Insert 4
16 2-00-03702 Washer, .625 x .281 x .063 2
17 2-00-01676 Flat Washer, 1.062 x .265 x .062 4
18 2-00-00501 Lock Washer, Int. 2
19 2-00-00051 Screw, RH .25-20 x .75 2
20 2-00-00518 Lock Washer, 1/4” 4
21 2-00-00512 Lock Washer, #10 Int. Tooth 1
22 2-00-03829 Lock Washer, Int/Ext. Tooth 1

C1297/6-04
2-58 American-Lincoln

6150



FUEL TANK (DIESEL) - EXPLODED VIEW

1 CLAMP MOUNTED TO
____— ENGINE COMPARTMENT
FLOOR (NOT SHOWN)

FUEL PUMP
SUPPLIED W/ ENGINE

USE HOSE & CLAMPS

C1297/6-04

American-Lincoln 2-59
6150



HOPPER ASSEMBLY - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-32-06104 Hopper 1
2 8-17-05022 Lift Cylinder 1
3 8-25-08209 Hopper Flap 1
4 8-13-07138 Clamp, Hopper Flap 1
5 2-00-00566 Grease Zerk 2
6 8-80-05039 Stud 2
7 8-05-01003 Baffle, Hopper Air 1
8 8-55-08127 Pin, Hopper Pivot 2
9 2-00-00776 Cotter Pin 4
10 8-55-08112 Pin 2
11 2-00-05024 Washer 2
12 2-00-05253 Clamp 6
13 2-00-04210 Clamp 2
14 55525A Knob 2
15 8-09-01082 Bushing, Star 2
16 8-09-01083 Bushing, Liquid Tight 2
17 2-00-05054 Fitting 2
18 2-95-04182 Nut, Fibre 3
19 8-08-00845 Bracket 1
20 8-82-00058 Switch 1
21 8-20-06039 Duct, Wire 2
22 8-05-01002 Baffle, Hopper Air 1
23 2-00-05319 Pin, Clevis 2
24 2-00-05249 Hair Pin Cotter 2
25 8-52-00190 Panel, Hopper Seal 1
26 2-00-05261 Threaded Insert, 1/4-20 2
27 2-00-02711 Screw, 3/8-16 x 2.750 RHM 2

HARDWARE USED:
H1 2-00-05060 Screw, #6-32 x 1.250 RHM 2
H2 2-00-00455 Flat Washer, .375 x .156 x .047 2
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 2
H15 2-00-00221 Screw, 1/4-20 x .750 HHC 4
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 17
H27 2-00-03702 Washer, .625 x .281 x .063 4
H36 2-00-00196 Carriage Bolt, 5/16-18 x 1.000 1
H46 2-00-00644 Nut, 5/16-18, Fiber Insert 2
H86 2-00-03575 Carriage Bolt, 1/4-20 x .750 9
H89 2-00-01372 Nut, #8-32 Steel Fiber Insert 2
H115 2-00-03063 Screw, #10-24 x .750 THM 2

C-1206

2-60 American-Lincoln

6150



HOPPER ASSEMBLY - EXPLODED VIEW

American-Lincoln 2-61
6150



HOPPER COVERS & GASKET ASSEMBLY - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy.
1 8-16-07373 Cover, Filter (welded) 1
2 8-16-07374 Cover, Debris (welded) 1
3 8-29-00248 Gasket 1
4 8-29-00249 Gasket 1
5 8-29-00254 Gasket 1
6 8-08-00847 Bracket, Hinge Cover (rh) 1
7 8-10-00027 Cable 1
8 2-00-05330 5/16- 18 THD Insert 4
9 836707 Pin, Release 1
10 831105 Bushing, Tank Stop 1
11 920280 Nut 1
12 8-29-00226 Gasket, Hopper to Lintel 1
13 8-08-00875 bracket, Hinge Cover (Ih) 1
HARDWARE USED:
H15 2-00-00221 Screw, 1/4 - 20 x .625 HHC 2
H26 2-00-00641 Nut 1/4 - 20 Fiber Insert 4
H44 2-00-00530 Lock Washer, 5/16 HS Med. 4
H178 2-00-00206 Screw, 5/16 - 18 x 1.000 HHC 13
C1299/9804
2-62 American-Lincoln

6150






HOPPER LIFT

C1298/9705

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-08-00832 Bracket, Lift Cylinder Mounting 1
2 2-95-04182 Fiber Nut 3
3 7-75-01063 Spacer 2
4 8-65-00024 Plate, Retainer Hyd. Hose 1
5 8-08-07045 Edging 2
6
7 2-00-05261 1/4 - 20 THD Insert 2
8 2-00-02981 Screw, SHCP .50 - 13 x 2.50 Zinc 1
HARDWARE USED:
H22 2-00-02589 Screw, 1/4 - 20 x 2.000HHC 2
H64 2-00-00596 Nut, Hex 2 -13 x .750 x .437 1
H65 2-00-04936 Nut %2 - 13 Fiber Lock 1
H72 2-00-00518 Lock Washer, Helical Spring 2
H78 2-00-05187 Carriage Bolt 3/8 - 16 x 1.250 2
H92 2-00-04801 Flat Washer, .875 x .375 x .125 2
C1298/9804
2-64 American-Lincoln

6150



HOPPER SIDES

H72

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-16-07409 RH Side Cover 1
2 8-45-05010 Lug, Cover Detent 6
3 8-16-07410 LH Side Cover 1
HARDWARE USED:
H15 2-00-00221 Screw, 1/4-20 x .750 HHC 4
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 8
H72 2-00-00518 Lock Washer Helical Spring 4
H86 2-00-03575 Carriage Bolt, 1/4-20 x .750 8
C1239/9804
American-Lincoln 2-65

6150



DUMP DOOR - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy.

1 8-19-08066 Hopper Door 1
2 8-68-05087 Seal, Dump Door 2
3 8-13-07140 Clamp, Door Seal 2
4 8-13-07141 Clamp, Door Vent Flap 2
5 8-25-08210 Flap, Dppr Vemt 1
6 7-17-05011 Cylinder 1
7 7-55-08121 Pin, Door Cylinder 1
8 8-55-08123 Pin, 3/4 Dia. 1
9 2-00-04462 Fitting, Street Tee 1
10 2-00-00540 Retaining Ring, 3/4 Dia. 2
11 8-29-00244 Gasket, Dump Door 1
12 2-00-04892 Fitting 1
13 8-88-00064 Valve 1

HARDWARE USED:
H22 2-00-02589 Screw, 1/4-20 x 2.000 HHC 2
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 20
H80 2-00-02196 Carriage Bolt, 1/4-20 x 1.000 RHM 18
H86 2-00-03575 Carriage Bolt, 1/4-20 x .750 1
H98 2-00-05277 Screw, 1/2-13 x .750 HSHC

C-1207

2-66 American-Lincoln

6150



DUMP DOOR - EXPLODED VIEW

H26

C-1207/9701

2-67

American-Lincoln

6150



SAFETY ARM

H72

C-1221
KEY NO. PART NUMBER DESCRIPTION QTY.

1 8-81-00179 Safety Arm Weld 1

2 2-00-02436 Cotter Pin 1

3 2-00-05261 Threaded Insert 1
HARDWARE USED:

H174 2-00-00183 Screw, 1/4-20 x .750 THM 1
C-1221

2-68 American-Lincoln

6150



HYDRAULIC FILTER

=
o
o

=
o
N

N
\ N
Q /
C1296/9804
KEY NO. PART NUMBER DESCRIPTION QrTy.
1 8-16-07409 RH Side Cover 1
2 8-45-05010 Lug, Cover Detent 6
3 8-16-07410 LH Side Cover 1
HARDWARE USED:
H15 2-00-00221 Screw, 1/4-20 x .750 HHC 4
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 8
H72 2-00-00518 Lock Washer Helical Spring 4
H86 2-00-03575 Carriage Bolt, 1/4-20 x .750 8
C1239/9804
American-Lincoln 2-69

6150



HYDRAULIC FILTER (3 CYL. KUBOTA GAS & DIESEL)

8-33-02202

PST REQUIRED FOR ALL PIPE THREADS

C1296ecp
KEY NO. PART NUMBER DESCRIPTION QTY.
1 2-00-03952 Elbow, Street 90° 3/4 NPT 1
2 2-00-03891 Nipple, 3/4 NPT x 6” Pipe 1
3 2-00-03639 90° Elbow, 3/4 NPT 1
4 2-95-04267 Nipple, 3/4 x 3” Pipe 1
5 7-24-04013 Hydraulic Filter 1
Element ONLY: 7-24-04014
6 2-00-06112 Fitting, -08 ORFS x 3/4 NPT (w/orifice) 1
7 2-00-04928 Fitting, -08 ORFS Run Tee 2
8 2-00-05046 Fitting, -08 ORFS 90° Street Elbow 1
9 2-00-04929 Fitting, -08 ORFS x -04 ORFS Reducer 1
C1296Aecp/7-04
2-70 American-Lincoln

6150



HYDRAULIC PUMP (GAS/LP)

H49

H33  Hso

C1240

KEY NO. PART NUMBER

1 8-60-05027
2 8-33-05129
3 8-16-05030
4 2-00-02220
5 8-33-02350
6 2-00-03585
7 2-00-04921
8 2-00-05333
9 8-16-07321
10 2-00-03761
11 7-76-00003
HARDWARE USED:
H49 2-00-00209
H52 2-00-00402
H53 2-00-02310
C1240/9804

H52

DESCRIPTION

Pump

Housing - Pump Housing
Coupling

Hose Clamp

Hose

Coupling

Fitting - 90° Elbow
Fitting

Cover

Key

Spring

Screw, 3/8 - 16 x 1.250 HHC
Flat Washer, .750 x .390 x .094

Lock Washer, Helical Spring 3/8 Med.

QTy.

—_ N = =

N =DMNDMN

American-Lincoln
6150

2-71



HYDRAULIC PUMP (DIESEL)

KEY NO. PART NUMBER

1 8-60-05027
2
3 2-00-02220
4 8-33-02350
5 2-00-03585
6 2-00-04921
7 2-00-05333
8 7-76-00003
HARDWARE USED:
H49 2-00-00209
H52 2-00-00402
H53 2-00-02310
C1245/9804

DESCRIPTION

Pump

Hose Clamp
Hose
Coupling

Fitting - 90° Elbow
Fitting
Spring

Screw, 3/8 - 16 x 1.250 HHC
Flat Washer, .750 x .390 x .094

Lock Washer, Helical Spring 3/8 Med.

QTy.

N =N

w-=DN

2-72

American-Lincoln
6150



HYDRAULIC PUMP (DIESEL)

American-Lincoln 2-73
6150



HYDRAULIC PUMP (3 CYL. KUBOTA GAS & DIESEL) -PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 7-60-05058 Drive Pump, 1.28 Var. w/ .84 Gear & Rin. 1
2 7-08-01263 Bracket, Rtn. Lever 1
3 7-25-02050 Rod End (Spherco) 1
4 2-95-01999 Nut, 1/4-28 Hex Jam 1
5 2-00-00633 Nut, 1/4-28 Fiber Insert 1
6 2-00-05491 Fitting, -04 ORFS x -08 SAE ORB, 902 Elbow 1
7 2-00-04885 Fitting, 90° Elbow (O-Ring) 2
8 2-00-05264 Fitting, #8 SAE, #4ORS Connector 1
9 2-00-00208 Screw, 5/16-18 x .75 HHC 2
10 2-00-00644 Nut, 5/16-18 Fiber Insert Hex 2
1 2-00-04921 Fitting, 10 SAE 90° - 8 ORS 1
12 2-00-04572 Fitting, -12 SAE ORB x 3/4 NPT 1
13 7-25-02012 Fitting, 3/4 NPT x 3/4 Barbed 1
14 2-00-05545 Fitting, -4 ORS Swivel 90° Elbow 1
15 2-00-04801 Flat Washer, .875 x .375 x .125 2
16 2-00-02310 Lock washer, Helical Spring 3/8 Med. 2
17 2-00-00234 Screw, 3/8-16 X 1.50 HHC 2
C1324ecp/7-04
2-74 American-Lincoln

6150



HYDRAULIC PUMP (3 CYL. KUBOTA GAS & DIESEL) -EXPLODED VIEW

0877-067
0877-069
0877-070

ENGINE ASSEMBLY
DUEL FUEL-LP
DIESEL

GAS

= Z ra) —
PTG T

N
2IVa

DRIVE HOSE

7-16-00009

8-33-02175 HOSE

C1324ecp

8-33-02329 HOSE

ID HOSE

FROM 80849

374"

2-75

American-Lincoln

6150



ENGINE COVER - PARTS LIST

KEY NO. PART NUMBER
1 8-16-07367
2 8-08-00844
3 8-41-00051
4 8-39-00014
5 7-21-03003
6 8-66-05012
7 2-95-04182
8 8-29-00245
9 8-29-00246
10 2-00-05266
11 2-00-05249
12 8-66-00183
13* 8-34-09030
14 2-00-02352

HARDWARE USED:
H15 2-00-00221
H26 2-00-00641
H52 2-00-00405
H72 2-00-00518
H78 2-00-05187
H92 2-00-04801
H93 2-00-00222
H138 2-00-00504
H171 2-00-02371

* Gas/LP & Diesel Machines Only

C-1214

DESCRIPTION

Engine Cover

Mounting Plate, Engine Cover
Rotor Latch

Latch Knob

Edging

Roller, Engine Cover Guide
Nut, Fibre 3/8-16

Gasket, Engine Cover
Gasket, Engine Cover
Clevis Pin

Cotter Pin

Rod, Engine Cover Guide
Insulation, Cover

Nut

Screw, 1/4-20 x .750 HHC

Nut, 1/4-20 Insert Fiber

Flat Washer, 1.063 x .531 x .094
Lock Washer, Helical Spring
Carriage Bolt, 3/8-16 x 1.250
Flat Washer, .875 x .375 x .125
Screw, 1/4-20 x 1.250 HHM
Lock Washer, Int.

Nut, Hex Jam .50-13 STL.

_ A N =

N = =

— = NN =L 2N

2-76

American-Lincoln
6150



ENGINE COVER - EXPLODED VIEW

ATTACHED TO CENTER WALL

2-77

American-Lincoln

6150



ACCESS COVER ASSEBMLY

ADHESIVE BOND
TO COVER (ITEM 4)

KEY NO. PART NUMBER DESCRIPTION QTYy.
1 7-23-03106 Washer - Screw - Captivated 3
2 7-23-03108 U Clip - Screw - Captivated 3
3 7-23-03113 Fastener - Qtr. Turn 3
4 8-16-07395 Cover - Power Panel 1
5 8-21-04057 Edging 1
6 8-34-09035 Insulation - Center Wall 1
C1247
2-78 American-Lincoln

6150



BATTERY ASSEMBLY

KEY NO. PART NUMBER DESCRIPTION QTY.

1 0875-127 Battery 2

2 0875-128 Assy - Battery Connections 1

3 7-09-01046 Spacer 2

4 0875-129 Power Panel Connector Assy. 1
HARDWARE USED:

H26 2-00-00641 Nut 1/4 - 20 Fiber Insert 4

H169 2-00-02637 Screw, 1/4 - 20 x 2.750 HHC 2
C1244/9804
American-Lincoln 2-79

6150



BATTERY COMPARTMENT (LEFT SIDE) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-51-05020 Pan - LH Battery 1
2 8-30-08023 Guide - Battery (LS) 1
3 8-33-05131 Housing, Motor Ref.
4 2-95-04182 Fiber Nut 8
5
6 8-16-07384 Cover 1
7
8
9 8-52-00192 Panel - Power Ref.
10 8-75-01213 Spacer 1
11 8-50-05062 Pad 1
12 8-33-09008 Horn (36V) 1
13 8-34-09033 Insulation, Battery Pan 1

HARDWARE USED:
H15 2-00-00221 Screw, 1/4 - 20 x .750 HHC 4
H26 2-00-00641 Nut 1/4 - 20 Fiber Insert 4
H48 2-00-00233 Screw, 3/8 - 16 x 1.000 HHC 2
H131 2-00-03855 Carriage Bolt, 3/8 - 16 x 1.000 4
H141 2-00-00501 Lock Washer, Int. 1
H165 2-00-00589 Nut, Hex Jam .25-20 1
C1243/9804
2-80 American-Lincoln

6150



BATTERY COMPARTMENT (LEFT SIDE) - EXPLODED VIEW

INSIDE TOP OF ITEM 6
WITH 3 MEC 1300 ADHESIV

ASSEMBLE ITEM 11
C1243/9705

2-81

American-Lincoln

6150



ENGINE (2 CYL. KAWASAKI GAS/LP) - PARTS LIST

KEY NO.

aprownNn =

= O© 00 NO®

11

13
14
15

16
17
18
19

20
21

PART NUMBER

0877-059

8-58-05783
2-00-05347
8-16-00059
8-10-00042

8-52-00187
8-13-07153
8-52-00183
8-33-02349
2-00-05330

2-00-02216
8-21-04015
0895-144
2-00-00208
2-00-00409

2-00-00530
2-00-00644
2-00-00209
2-00-00402

2-00-02310
2-00-04363
2-00-00206

DESCRIPTION

Engine

Mounting Plate
Threaded Insert, 3/8-16
Cable, Choke

Cable, Throttle

Panel, Heat Baffle

Clip, Heat Baffle

Baff, Radiator Heat
Hose

Threaded Insert, 5/16-18

Clamp, Hose

Edging

Harness, Engine (not shown)
Screw, 5/16-18 x .750 HHC

Flat Washer, .687 x .344 x .062

Lock Washer, 5/16 HS Med.
Nut, 5/16-18, Insert Fiber
Screw, 3/8-16 x 1.250 HHC

Flat Washer, .750 x .390 x .094

QTy.

Ref.

Lock Washer, Helical Spring 3/8 Med.

Screw, M8 - 1.250 x .750
Screw, 5/16-18 x 1.000 HHC

Oil Filter

Oil Pressure Switch
Oil Filter Cap

Air Filter

Starter

Spark Plug (each)
Spark Plug Cap
Upper Cooling Hose

KAWASAKI ENGINE SERVICE PARTS:

8-24-04152 Fuel Filter

7-82-00066 Fuel Pump

8-24-04151 Thermostat

8-24-04149 (foam) Thermostat Cover Gasket
8-24-04150 (element)  Water Pump

0875-138 Head Gasket

8-75-03011 Temperature Switch
8-75-03010 Solenoid

8-33-02354 Lower Cooling Hose

C1238/7-04

8-24-04129
8-60-05031
7-84-08015
7-29-00196
7-60-05020
8-29-00236
8-82-00067
8-75-00015
8-33-02355

R G G G QY _ e DN

—_

wWh =200

- BN

2-82

American-Lincoln

6150



ENGINE (2 CYL. KAWASAKI GAS/LP) - EXPLODED VIEW

f

C1238/9804

2-83

American-Lincoln

6150



ENGINE (3 CYL. KUBOTA GAS) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy.

1 0877-067 Engine - 3 cyl Kubota Gas 1
7-33-05153 Flywheel Housing: SAE-B (service part)
2 8-08-00835 Bracket - Engine Mtg. 2
3 8-52-00173 Rail - Engine Mtg. 2
4 8-75-01155 Isolator - Vibration 4
5 2-95-04182 Fiber Nut 8
6 8-75-01222 Spacer - Engine Bracket 2
7 8-08-00956 Bracket - Air Filter 1
8 8-33-02504 Hose - Air Inlet 1
9 2-00-02216 Clamp - Hose 1
10 2-00-02212 Clamp - Hose 1
11 8-56-04054 Pipe - Air Intake 1
12 8-33-02361 Hose - Lower Air Cleaner 1
13 2-00-03404 Clamp - Hose 3
14 2-95-04388 Clamp - Hose 1
15 7-82-00031 Switch - Water Temp 1
16 8-52-00199 Panel - Radiator, Heat 1
17 8-13-07160 Clip - Heat Baffle 2
18 8-24-04160 Air Cleaner Assy. Ref
19 8-13-07174 Clamp Ref
20 0895-146 Harness, Engine (not shown) Ref
21 2-00-00519 Lock Washer, # 10 Med HS 2
22 2-00-02708 Screw, 5/16-18 x 1.000 HHM 1
23 2-00-00644 Nut, 5/16-18, Insert Fiber 2
24 2-00-00234 Screw, 3/8-16 x 1.50 HHC 2
25 2-00-00410 Flat Washer, .875 x .375 x .060 4
26 2-00-03940 Screw, #10-24 x .500 T/C HH 2
27 2-00-03266 Washer 4
28 2-00-00236 Screw, 3/8-16 x 2.500 HHC 4
29 2-00-00466 Flat Washer, .625 x .203 x .031 2
30 2-00-05148 Screw - HHC M5 x 0.8 x 16 MM 2
31 2-00-05490 Screw, M5 x 0.8 x 12mm 1
32 2-00-03702 Flat Washer, .625 x .281 x .063 3
33 2-00-00641 Nut, 1/4-20 Fiber Insert 1
32 2-00-00203 Nut, 3/8-16 Elastic Stop 1
35 7-08-01262 Bracket, Forward/Reverse Cable 1
36 2-00-00209 Screw, 3/8-16 x 1.25 HHC 2
C1334/7-04
2-84 American-Lincoln

6150



ENGINE (3 CYL. KUBOTA GAS) - EXPLODED VIEW

REMOVE ENGINE PLUG

USE HARDWARE SUPPLIED 8 INSERT ITEM #15

WITH ENGINE

IGNITION COIL
(SUPPLITED W/ENGINE)

®

*
—
-
-
—

\h‘.gm FUEL FILTER

AIR CLEANER, BRKT,
8 HOSE FITTING
(SUPPLITED W/ENGINE)

HDWR

C1334

American-Lincoln 2-85
6150



ENGINE (3 CYL. KUBOTA DIESEL) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy.

1 0877-070 Engine, 3-cyl Kubota Diesel 1
7-33-05153 Flywheel Housing: SAE-B (service part)
2 8-08-00835 Bracket, Engine Mtg 2
3 8-52-00173 Rail -Engine Mtg 2
4 8-75-01155 Isolator, Vibration 4
5 2-95-04182 Nut, 3/8-16 Fiber Insert 8
6 8-75-01222 Spacer, Engine Bracket 2
7 8-08-00956 Bracket , Air Filter 1
8 2-95-04388 Clamp, Hose 2
9 8-33-02405 Hose, Air Inlet 1
10 2-00-02216 Clamp, Hose 3
1 8-33-02363 Hose, Air Cleaner to Engine 1
12 8-24-04160 Air Cleaner Assy. Ref
13 7-82-00031 Switch, Water Temperature 1
14 8-64-00012 Relay 1
15 8-52-00199 Panel, Radiator Heat 1
16 8-13-07160 Clip, Heat Baffle 2
17 7-08-00763 Bracket, Throttle Mount 1
18 0895-145 Harness, Engine (not shown) Ref
19 7-08-01262 Bracket, Forward/Reverse Cable 1
20 2-00-00519 Lock Washer, # 10 Med HS 1
21 2-00-01246 Nut, #10-24 Fiber Insert 1
22 2-00-00205 Screw, %-20 x 1.000 HHC 3
23 2-00-00641 Nut, %4-20 Insert Fiber 4
24 2-00-03702 Washer, .625 x .281 x .063 4
25 2-00-02708 Screw, 5/16-18 x 1.000 HHM 1
26 2-00-00644 Nut, 5/16-18, Insert Fiber 1
27 2-00-00234 Screw, 3/8-16 x 1.50 HHC 2
28 2-00-00518 Lock Washer, Helical Spring 2
29 2-00-05279 Screw, M6 x 1.0 x 20 mm MHHC 2
30 2-00-00410 Flatwasher, .875 x .375 x .060 4
31 2-00-03940 Screw, #10 - 24 x .500 T/C HH 2
32 2-00-03266 Washer 4
33 2-00-00236 Screw, 3/8-16 x 2.500 HHC 4
34 2-00-04794 Screw, #10-24 x .625 BHS 1
35 2-00-00466 Flat Washer, .625 x .203 x .031 1
36 2-00-05490 Screw - M5 x 0.8 x 12 MM 1
37 2-00-05148 Screw - HHC M5 x 0.8 x 16 MM 1
38 2-00-00209 Screw, 3/8-16 x 1.25 HHC 2
C1241b/7-04
2-86 American-Lincoln

6150



ENGINE (3 CYL. KUBOTA DIESEL) - EXPLODED VIEW

HARDWARE FOR THROTTLE CLAMP

=1

INSERT IT

REMOVE ENG I

HARDWARE SUPPLIED

WITH ENGINE

SEPARATOR & FILT.

(W/ENGINE)

(SUPPLIED WITH ENGINE)

—AIR CLEANER,BRKT, HDWP
@ HOSE FITTING

C1241b

2-87

American-Lincoln

6150



ENGINE (3 CYL. DUAL FUEL - LP) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.

1 0877-069 Engine - 3 cyl Kubota Gas 1
7-33-05153 Flywheel Housing: SAE-B (service part)

2 8-08-00835 Bracket - Engine Mtg. 2
3 8-52-00173 Rail - Engine Mtg. 2
4 8-75-01155 Isolator - Vibration 4
5 2-95-04182 Fiber Nut 8
6 8-75-01222 Spacer - Engine Bracket 2
7 8-08-00955 Bracket - Air Filter 1
8 8-33-02364 Hose - Air Inlet 1
9 2-00-02216 Clamp - Hose 1
10 2-00-02212 Clamp - Hose 1
11 8-56-04054 Pipe - Air Intake 1
12 8-33-02361 Hose - Lower Air Cleaner 1
13 2-00-03404 Clamp - Hose 3
14 8-52-00199 Panel - Radiator, Heat 1
15 7-82-00031 Switch - Water Temp 1
16 8-13-07160 Clip - Heat Baffle 2
17 8-24-04160 Air Cleaner Assy. Ref.
18 0895-146 Harness, Engine (not shown) Ref.
19 2-00-00519 Lock Washer, # 10 Med HS 2
20 2-00-02708 Screw, 5/16-18 x 1.000 HHM 1
21 2-00-00209 Screw, 3/8-16 x 1.250 HHC 4
22 2-00-00410 Flat Washer, .875 x .375 x .060 4
23 2-00-03940 Screw, #10-24 x .500 T/C HH 2
24 2-00-03266 Washer 4
25 2-00-00236 Screw, 3/8-16 x 2.500 HHC 4
26 2-00-05042 Lockl Washer, M10 8
27 2-00-04366 Screw, M10 x 1.500 x 25mm 8
28 2-00-00466 Flat Washer, .625 x .203 x .031 2
29 2-00-05148 Screw - HHC M5 x 0.8 x 16 MM 2
30 2-00-00644 Nut, 5/16-18, Insert Fiber 2

C1333-1/7-04

2-88 American-Lincoln

6150



ENGINE (3 CYL. DUAL FUEL - LP) - EXPLODED VIEW

HDWR & HOSE FITTING
(SUPPLIED W/ENGINE)

AIR CLEANER, BRKT,

(SUPPLIED W/ENGINE)

IGNITIOIN COIL

<
N
N~
=
s
[}
e}
e}
=
O

2-89

American-Lincoln

6150



MOTOR PUMP ELECTRICAL ASSEMBLY - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy.
1 0882-031 Motor, Electric - 36 Volt DC 1
2 8-33-05130 Housing - Pump to Motor 1
3 8-60-05037 Hydraulic Pump 1
4 8-16-05029 Coupling 1
5 8-16-07268 Cover 1
6 8-33-05131 Housing - Motor Mounting 1
7 8-30-08022 Guide - Battery (LS) 1
8 2-95-04182 Fibre Nut 4
9 2-00-04974 Fitting - Straight 1
10 2-00-04931 Fitting - 90° 1
11 0775-159 Diode Assembly 2
12 2-00-04825 Sol 3A 1
13 8-06-05004 Fuse Holder 2
14 8-28-05021 Fuse - 120 A 1
15 7-15-08005 Sol 4A 1
16 8-90-07447 Wire - 120 A Fuse - Sol 4A 1
17 2-00-05261 1/4-20 Threaded Insert 1
18 8-66-00184 Threaded Rod 1
HARDWARE USED:
H7 2-00-00056 Screw, #10-24 x .750 RHM 2
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 2
H15 2-00-00221 Screw, 1/4-20 x .750 HHC 4
H25 2-00-00594 Nut, Hex 1/4-20 x .437 x .218 1
H26 2-00-00641 Nut, Hex Fiber Insert 1/4-20 6
H27 2-00-03702 Washer, .625 x .281 x .063 8
H36 2-00-00196 Carriage Bolt, 5/16-18 x 1.000 4
H43 2-00-00409 Flat Washer, .687 x .344 x .062 4
H46 2-00-00644 Nut, 5/16-18 Insert Fiber 2
H47 2-00-00232 Screw, 3/8-16 x .750 HHC 2
H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 4
H49 2-00-00209 Screw, 3/8-16 x 1.250 HHC 2
H52 2-00-00402 Flat Washer, .750 x .390 x .094 6
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 6
C1278/9809
2-90 American-Lincoln

6150



MOTOR PUMP ELECTRICAL ASSEMBLY - EXPLODED VIEW

APPLY LOCTITE 609
TO SETSCREWS

ATTACH WIRES AS
SHOWN ON SHT 2

BAND ON
THIS END

X NOTE: USE LOCTITE 609
(GREEN) ON ITEM #18,
LEAVING 4.00 OF ROD
EXPOSED

H26 H27

C1278/9706

American-Lincoln 2-91
6150



HYDRAULIC HOSE DIAGRAM (BATTERY) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 7-33-02193 #4 x 49.0” 0-90 ORS 1
2 8-33-02325 #8 x 65.0” 0-0-ORS 2
3 8-33-02213 #8 x 88.0" 0-0 ORS 2
4 8-33-02202 #8 x 20.0” 0-90 ORS 1
5 8-33-02353 #12 x 12.5” 0-45 ORS 1
6
7 8-33-02199 #4 x 24.5” 0-90 ORS 3
8 7-33-02225 #4 x 38.0” 0-90 ORS 1
9 8-33-02326 #8 x 34.5” 0-0 ORS 1
10 7-33-02187 #8 x 42.0” 0-0 ORS 1
11 8-33-02184 #4 x 50.5” 0-0 ORS 3
12 8-33-02179 #4 x 46.0” 0-0 ORS 1
13 8-33-02193 #8 x 18.0” 0-0 ORS 1
14 8-33-02176 #4 x 21.0” 0-90 ORS 1
15 7-33-02189 #4 x 26.0” 0-90 ORS 1
C0791/9804
2-92 American-Lincoln

6150



HYDRAULIC HOSE DIAGRAM (BATTERY) - EXPLODED VIEW

2/
YOLOW NOONE NIV @mﬁ.‘
[32]

2/ YOLOW WoO¥E 3aIS
Q? \

5

@

-O=

1"

YIANMAD L4117

JAIVATOHLNOD

/Mﬁ.?.; AININLAVANOD

SA01IVHIdO

YIANIVHLS

— -~

“““ SRR
w HIOANISTY YILTI NN

?

I

ﬂ

1
DRAIN HOSE

13

YIANITAD ONRMFALS

LINN TOYLNOD ONIM3ALS

C-0791

2-93

American-Lincoln

6150



HYDRAULIC HOSE DIAGRAM (3 CYL. GAS & DIESEL) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-33-02193 #8 x 18.0” 0-0 ORS 2
2 8-33-02329 #4 x 30.0” 0-90 ORS 1
3 8-33-02325 #8 x 65.0” 0-0 ORS 2
4 7-33-02193 #4 x 49.0” 0-90 ORS 1
5
6
7 8-33-02213 #8 x 88.0" 0-0 ORS 2
8 7-33-02201 #8 x 20.5” 0-0 ORS-JIC 2
9 8-33-02184 #4 x 50.5” 0-0 ORS 2
10 8-33-02199 #4 x 24.5” 0-90 ORS 3
11 7-33-02225 #4 x 38.0” 0-90 ORS 1
12 8-33-02193 #8 x 18” 0-0 ORS 1
13 7-33-02187 #8 x 42.0” 0-0 ORS 1
14 8-33-02179 #4 x 46.0" 0-0 ORS 1
15 8-33-02184 #4 x 50.5” 0-0 ORS 1
16 8-33-02191 #8 x 56.50” 0-0 ORS 2
17 8-33-02176 #4 x 21.0” 0-90 ORS 1
18 7-33-02189 #4 x 26.0” 0-90 ORS 1
19 8-33-02175 #4 x 21.0” 0-0- ORS 1
20 7-33-02203 #12 x 20.0 0-90 ORS 1

C0790/9804
2-94 American-Lincoln

6150



HYDRAULIC HOSE DIAGRAM (3 CYL. GAS & DIESEL) - EXPLODED VIEW

HOLOW OVA
TOYLINOD ISnd
?
O
YOLOW WOOHE NIV S
T N~
p

3/ YOLOW WOOYd 3ais
i

WANIVLS M_ HIOAESTY ¥ NUNLFY
— H
—=0---1-<0 g 7P
2
"
«n
o)
diNnd 3AIMa T
; N w
N 2
ﬁ% -
HOLOW TITHM
lﬁ W [0} om
0 AR | amd 7y
© :
;
JATVA TOHLNOD ﬂ @ ﬂ 1
< HIANIMAD ONIYIILS
............. © i i
““““““““““““““““““““““““ ©
/._._ss INGWLHVAINOD
SHOLVHIdO 4
N
~

\\ L1INN TOYLNOD ONIMIALS

13

C-0790

2-95

American-Lincoln

6150



HYDRAULIC HOSE DIAGRAM (2 CYL. GAS) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-33-02193 #8 x 18.0” 0-0 ORS 2
2 8-33-02329 #4 x 30.0” 0-90 ORS 1
3 8-33-02325 #8 x 65.0” 0-0 ORS 2
4 7-33-02193 #4 x 49.0” 0-90 ORS 1
5 8-33-02191 #8 x 56.50” 0-0 ORS 1
6 7-33-02206 #8 x 14.25” 0-90 ORS 1
7 8-33-02213 #8 x 88.0” 0-0 ORS 2
8 7-33-02201 #8 x 20.5” 0-0 ORS-JIC 2
9 8-33-02184 #4 x 50.5” 0-0 ORS 2
10 8-33-02199 #4 x 24.5” 0-90 ORS 3
11 7-33-02225 #4 x 38.0” 0-90 ORS 1
12 8-33-02205 #8 x 16.5” 0-90 ORS 1
13 7-33-02187 #8 x 42.0” 0-0 ORS 1
14 8-33-02179 #4 x 46.0" 0-0 ORS 1
15 8-33-02184 #4 x 50.5” 0-0 ORS 1
16 7-33-02192 #8 x90.0” 0-90 ORS 2
17 8-33-02176 #4 x21.0” 0-90 ORS 1
18 7-33-02189 #4 x 26.0” 0-90 ORS 1
19 8-33-02397 #12x19.25” 0-90 ORS 1

C0799/1-04
2-96 American-Lincoln

6150



HYDRAULIC HOSE DIAGRAM (2 CYL. GAS) - EXPLODED VIEW

L L
[ o=
i =
5 o T (D
- =<2 ~ zZ
L)
= == = =E
o O =
! »n
o T a
8 u>uJZ
o (DZD
= =T O
< 54211
(%0} 1 zZ
O _ICDO
I <<
_
O
[ a-
= = o oo
— = =™
- S =3
(&S] (=%
=z 2 Ey
= = -
o = L
L [ [=Y.<) o =
o] =
oG I e =
Lol o ()
fan) = T
—_ =
v 3
O [,
o o O
= [am]
o p— fan)
= =
— = w
=
(&) fan)
- =
o h? <C
=
=4 A —
- = L
= = L
-
> 2
=
&
=
(@]
2
o
(e}
—
o
=
N
=
[}
=
e
o
& ™ =
1% <
/4 fa
-
oL (%
&
=
- @ i
2
&
o K
=
S
= a
- N o=
= :
< (@) S g
— ’5 ]
o Qo)) 2 2
- o &
e <<
= >
o= o -
S a =
] 2
= -
a o S
e =
=y ()
American-Lincoln 2-97

6150



ELECTRICAL ASSEMBLY (LIGHTS & HORN)

KEY NO. PART NUMBER
n 8-40-05051
1* 8-40-05052
2n 8-40-05044
2" 8-40-05053
3 2-00-04210
41 8-32-09013
4* 8-32-09008
5 8-75-01207

HARDWARE USED:
H12 2-00-01246
H102 2-00-04795
H175 2-00-01252

A Use on Gas/LP & Diesel Machines Only
* Use on Battery Machines Only

C-1225

C-1225

H12

DESCRIPTION

Head Light

Head Light

Tail Light

Tail Light

Clamp

Horn

Horn

Spacer, Tail Light Mounting

Nut, Hex Fiber Insert #10-24
Screw, #10-24 x .750 BHS
Screw, 10-24 x 2.750 RDH

N2 aaamnpND

2-98

American-Lincoln
6150



BATTERY ELECTRICAL ASSEMBLY

KEY NO. PART NUMBER

1 0775-117
2 8-79-00126
3 2-00-04952
4 8-90-07436
5 8-90-07435
6 8-20-06039
7 2-00-05261
HARDWARE USED:
H15 2-00-00221
H25 2-00-00594
H27 2-00-03702
H72 2-00-00518
H86 2-00-03575
H141 2-00-00501
C-1226

H154 H44
DESCRIPTION

Battery

Strap, Battery
Boot, Red
Positive Cable
Negative Cable

Duct, Wire
Threaded Insert, 1/4-20

Screw, 1/4-20 x .750 HHC
Nut, Hex 1/4-20 x .437 x .218
Washer, .625 x .281 x .063
Lock Washer, Helical Spring
Carriage Bolt, 1/4-20 x .750
Lock Washer, Int.

o = NN N

American-Lincoln
6150

2-99



BATTERY ELECTRICAL ASSEMBLY (3 CYL. KUBOTA GAS/DIESEL)-PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.

1 0775-117 Battery 1
2 8-79-00126 Strap - Battery 1
3 2-00-04952 Boot - Red 2
4 8-90-07436 POS Cable 1
5 8-90-07435 NEG Cable 1

8-20-06039 Duct - Wire 1
7 2-00-05261 1%4-20 Thd Insert 2

HARDWARE USED:
H25 2-00-00594 Nut, Hex %4-20 x .437 x .218 2
H27 2-00-03702 Washer, .625 x .281 x .063 2
H44 2-00-00530 Lock Washer, 5/16 HS Med. 2
H72 2-00-00518 Lock Washer, Helical Spring 2
H86 2-00-03575 Carriage Bolt, 14-20 x .750 2
H93 2-00-00222 Screw, 14-20 x 1.250 HHM 2
H141 2-00-00501 Lock Washer, Int. 2
H144 2-00-02303 Lock Washer, Int. 1
H154 2-00-04363 Screw, M8-1.250 x .750 1
C1226a/0012
2-100 American-Lincoln

6150



BATTERY ELECTRICAL ASSEMBLY (3 CYL. KUBOTA GAS/DIESEL)-EXPLODED VIEW

ENGINE
GROUND

o]
=

C1226a/0012

BATTERY

CENTER ON

2-101

American-Lincoln

6150



ELECTRICAL HARNESS ROUTING (BATTERY) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 0895-140 Harness, Machine 1
2 2-00-04345 Tye Rap 16
3 7-13-07096 Clamp 15
4 8-20-06039 Duct 4.0” 2
5 8-20-06036 Duct 12.0” 1
6 2-00-04210 Clamp 1
7 2-00-01246 Nut, 10-24 lock 1
8 2-00-04440 Terminal, .25 2
CO0780R/5-04
2-102 American-Lincoln

6150



S ARO ®

1}
[ [ 10 1
TANVA HIMOd UL Z# m i
HY 08Y m
|
- T\~ MNVE AH311v4d W
- ~. 170A 8L @/ LHOI
) / LN 2 avaH 1
/ L E L M\
\
M3IA LNO¥H
\ ANV ¥3IMOd {
. / JaNVd ¥3MOod
1HOM = _ =
R SIOM~
Ay )
NHOH EEIRE HINVHS

2-103

ELECTRICAL HARNESS ROUTING (BATTERY) - EXPLODED VIEW
//

) [ LW 3G ¥3HLIO0L G~
o940 SHOL103NNOD
24N [ AVEO || \vyD HLOE WO¥4 =
aav N3HL LHOITTIVL NO 1708 L——== 940 ym%ﬁwmﬁ ._m_m< Q aav 7wWwﬁm_¢ TNETS
1437 NOLLOE OL 9% W3LI aay
Sdvd 3AL 3SIH ONILSIX3 IAONIY
. HOLIMS
ASSY _W._ yooda
o 10d ¥3ddOH
0 = LHOI
| avaH
1N ,
|
HY 08y m |
|
MNVE Ad311vd . ol
1TON 8L ’ ’ = : r
Tanvd 1snl | (| —
I3 | -/ \
[

¢# W31l HLIM S3SOH
"dAH OL SS3INYVH 3L

C-0780R

American-Lincoln

6150



ELECTRICAL HARNESS ROUTING (2 & 3 CYLINDER) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 0895-141 Harness, Machine 1
2 2-00-04345 Tye Rap 10
3 7-13-07096 Clamp 6
4 8-20-06039 Duct 4.0” 2
5 8-20-06036 Duct 12.0” 1
6 2-00-04210 Clamp 1
7 2-00-01246 Nut, 10-24 lock 1
8 2-00-04952 Red Boot 1
9 2-00-04203 Black Boot 1
10 0895-143 Harness, Fuel Pump 1
C0781R/5-04
2-104 American-Lincoln

6150



ELECTRICAL HARNESS ROUTING (2 & 3 CYLINDER) - EXPLODED VIEW

‘¢# NI LI HO4

JAVHd4 NI S3T0H OML 3SN
1SNVYHX3 ANIHI49 31N0Y

‘3did LSNVYHX3 NOY4
AVMY 4334 OL 3719vO

(+) A43LLVE OL SSINYVH 1L

®
\

N

®
R

saulbus |Aog

uoieoo| Aieneg

5 j
O - l\ ¥ y \
\_ It I i =L T
b 4
~ H
\ OI — Jape)s o
saulbua Aoz () Hes oL = =
uoneoo| Aleneg | LHOM
avaH 11
J# WALl
aav NaHL gl
‘LHOIT TIVL
NO 1709 1431
INOLLOg OL
o# N3LI aav \K
ajo]a]v]
HOLOW
Lon ajo] 8]V HINVHS
VL
(-~ >
>
al HOLIMS
¥00a
A ¥3ddOH LHOIT
I avaH
Y
; \ s —t
o —
— [

'OMA NOILOINNOD 13NV 'LSNI 33S

¢# N3LI HLIM S3SOH
'dAH OL SSANYVH 311

CO781R

2-105

American-Lincoln

6150



MACHINE HARNESS CONNECTIONS (BATTERY)

JAHIM M9

LHOIT
VL

FHIM 'NHO

/ - > N
,\mmz@ wmm_\sw_
' "OLOW
0%1-9680 \ VIS
/ SS3ANYVH INIHOVIA /N ~_ -7
’ y /.
/
i [T
73NV ¥IMOd UL Z#
HY 08 _
MNVE Ad311vd
1TOA 8L o
avaH ‘10
73NVd ¥IMOd ce010-06-0
Bl
BN 39/ mq HOLON
@ NYOH [ T] 6ry 3ajo|8|v HINVHS
[——— HOLIMS @
@ _ ! neoH © &
| | = .
L [REIVAENNS e] (— Loy |
_ _ =
t___ ﬂ o HOLIMS
& ¥ood
.>w 10d ¥3ddOH
1HOI
HY 08¥ 0 mm@ g o<.wn
MNVE AH311vd
1TOA 8L
Tanvd sNi | (=] i i
EESINNE K /

American-Lincoln

2-106

6150



MACHINE HARNESS CONNECTIONS (2 & 3 CYLINDER)

~
s ~

/ \
_\a@z% wm_m_>>:
L¥1-G680 \ HOLOW
/ SSIANAVH IANIHOVIN \/m_m_/v_<_._m\\\
va -
, /
/
T = =
6Eo_._ B
avaH 11
T £€720-06-8
E R L HOLOW
HOI @ ‘ NYOH [ 1] Q ~allaly soion
. HOLIMS
b NHOH "we
JUIM "NEO — B
.9 7 >
5 j
. HOLIMS
£71-G680 _ (o g s
SSANHVH dNNd 13N4d dind 13n4
1HOI
o Qw3
1
03 Tanvd 1sNl | [ = f
m_m_w, i o\\ /7 /k
f
O

2-107

American-Lincoln

6150



INSTRUMENT HOUSING - PARTS LIST

KEY NO.

1 *
2*
3

4*

5
6
7+
g*

9

10
11
12

13
14
15
16
17

PART NUMBER

8-33-05118
8-33-05119
8-16-07356
8-52-00196

8-16-07355
8-16-07354
8-52-00194
8-52-00195

8-82-00024
2-00-05283
8-52-00189
2-00-04513

8-68-05081
2-00-02293
2-00-05337
2-00-00460
2-00-01372

*Part of 0860-630

C2193-6150/11-04

DESCRIPTION

Housing, Instrument
Housing, Center Wall
Cover, Valve Slot
Panel, Control Valve

Cover, Main Broom Slot
Cover, Side Broom Slot
Panel, Main Broom
Panel, Side Broom

Horn, Push Button

Plug Button

Panel, Throttle (Gas, LP, Diesel)
Plug (Battery Only)

Seal, Trim

Lock Washer, Int. Tooth, .63 dia.

Screw, #8-32 x .75 BHS SS
Flat Washer, .437 x .192 x .031
Nut, #8-32 Fiber Insert Lock

—_ - —_ -

—_ =

21
18
21

2-108

American-Lincoln
6150



INSTRUMENT HOUSING - EXPLODED VIEW

USE 2-00-00220, 0501, 3092
AS NEEDED IF PLASTIC DOES

NOT LAY FLAT ON LINTEL
7

SUPER GLUE
409 LEFT END

C2193-6150

American-Lincoln 2-109
6150



INSTRUMENT PANEL - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTy.
1 8-52-00203 Panel, Instrument 1
2 8-64-00008 Circuit Breaker (15 amp) 5
3 7-64-00025 Circuit Breaker (25 amp) 1
4 7-82-00026 Switch, Anti-Restart Key 1
(Ignition Key: 2-60-02272)
5 8-48-05023 Gauge, Hour Meter 1
6 8-41-03014 Lens, Warning Light 1
7 8-75-01223 Spacer, Panel 4
8 8-58-05292 Plate, Warning Light 1
9 2-00-05324 Insert, #8-32 Threaded 9
10 2-00-05337 Screw, #8-32 x .75 BHSC 9
11 8-08-00948 Bracket, Timer 1
12 2-00-01372 Nut, #8-32 Fiber Insert Lock 4
13 2-00-01246 Nut, #10-24 Elastic Stop 3
14 0895-142 Harness, Instrument Panel (not shown) 1
15 2-00-04757 Plug Button, .375 dia. 1
16 2-00-05283 Plug Button 1
C1438ecp/3-05
SWITCH POSITIONS
1 2 3 4 5 6
HEAD LIGHTS|WORK LIGHT |GLOW PLUG |FILTER SHAKER |DUST CONTROL [THROTTLE
GAS 8-82-00072 2-00-05375 2-00-05375 8-82-00073 8-82-00072 2-00-05375
LP 8-82-00072 2-00-05375 2-00-05375 8-82-00073 8-82-00072 2-00-05375
DIESEL | 8-82-00072 2-00-05375 8-82-00073 8-82-00073 8-82-00072 2-00-05375
BATT. | 8-82-00072 2-00-05375 2-00-05375 8-83-00073 8-82-00072 2-00-05375
0880-646 REAR WORK LIGHT-GAS, LP, DIESEL- (POSITION 2): 8-82-00072
0880-678 REAR WORK LIGHT-BATTERY-(POSITION 2): 8-82-00072
LIGHT POSITIONS
1-3 4-6 GAUGE TIMER RELAY (2 PER)
GAS 8-40-05057 8-40-05056 8-48-05032 8-64-05011 8-64-05009
LP 8-40-05057 8-40-05056 7-11-04035 8-64-05011 8-64-05009
DIESEL | 8-40-05057 8-40-05056 8-48-05032 8-64-05011 8-64-05009
BATT. NA 7-40-05038 7-48-05024 8-64-00020 8-64-00019
2-110 American-Lincoln

6150




INSTRUMENT PANEL - EXPLODED VIEW

IF TIMER 8-64-05011 IS USED,
USE 2-00-00071 BOLTS HERE

IF TIMER 8-64-00020
IS USED, USE 2-00-00071
& 2-00-00049 BOLTS HERE

SEE CHART
FOR TIMER
PART NO.

SEE CHART
FOR WARNING
LIGHT PART NO.

SEE CHART
FOR RELAY
PART NO.

SEE CHART FOR
SWITCH OR BLANK
PART NUMBERS
SEE CHART FOR
SWITCH OR BLANK
PART NUMBERS
SEE CHART
\— FOR GAUGE C1438ecp-revB
PART NO.
American-Lincoln 2111

6150



POWER PANEL (BATTERY) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-52-00192 Power Panel 1
2 0775-163 Controller Assembly - Motor 1
3 8-74-00014 Solenoid - Power Panel 1
4 7-64-00029 Relay - Solid State Module 1
5 2-00-04825 Solenoid 1
6 8-06-05004 Fuse Holder 3
7 8-28-05019 Fuse - 70 Amp 1
8 0775-159 Diode Assembly 1
9 0875-132 Resistor Assembly 1
10 8-21-04055 Edging - Power Panel 1
11 0775-161 Diode Assembly 2
12 8-90-07453 Wire - Fuse #1 - Fuse #2 1
13 8-90-07448 Wire - 70A Fuse - Sol 1A 1
14 8-90-07450 Wire Sol 1A - Controller B+ 1
15 8-90-07449 Wire Controller B - ISO Post 1
16 8-90-07452 Wire - Controller M-Sol 5+6 1
17 2-00-04345 Tye - Rap 6
18 8-90-07445 Wire - Drive Motor S1 1
19 8-90-07446 Wire - Drive Motor S2 1
20 8-90-07454 Wire - Drive Motor A2 1
21 8-90-07444 Wire - Drive Motor A1 1
22 7-32-03018 Fuse Holder 1
23 0875-129 Assembly - Power Panel Connector 1
24 8-08-00539 Bracket 1
25 8-90-07451 Wire - Controller A2-Sol 5+6 1
26 7-28-05013 Fuse - 2 Amp SB 1
27 2-00-05261 1/4-20 Threaded Insert 2
28 2-00-02848 Screw, #10-32 x .500 RHM 2

HARDWARE USED:
H6 2-00-00049 Screw, #10-24 x .500 RHM 3
H7 2-00-00056 Screw, #10-24 x .750 RHM 2
H8 2-00-00039 Screw, #10-24 x .675 FHM 2
H10 2-00-00519 Lock Washer, #10 Helical Spring Med. 2
H11 2-00-00605 Nut, Hex MS #10-24 x .375 x .125 2
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 5
H14 2-00-00219 Screw, 1/4-20 x .500 HHC 2
H15 2-00-00221 Screw, 1/4-20 x .750 HHC 4
H25 2-00-00594 Nut, hex 1/4-20 x .437 x .218 2
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 8
H27 2-00-03702 Washer, .625 x .281 x .063 10
H34 2-00-00208 Screw, 5/16-18 x .750 HHC 4
H46 2-00-00644 Nut, 5/16-18 Insert Fiber 4
H62 2-00-00405 Flat Washer, 1.063 x .531 x .094 1
H124 2-00-02296 Lock Washer, #10 Ext. Shakeproof 2
H188 2-00-01987 Flat Washer, .438 x .200 x .036 sst 2

C1295/9706

2-112 American-Lincoln

6150



POWER PANEL (BATTERY) - EXPLODED VIEW

BAND FACES RIGHT

H27

H25
H26

USE JOINT COMPOUND

ON 5/16 TERMINALS ON
CONTROLLER. USE ALCOA
EJC-2, CuAl - AID OR NO ALOX

C1295/9706 BAND FACES UP

American-Lincoln 2-113
6150



DECALS - PARTS LIST

KEY NO. PART NUMBER

1<* REF

2<* REF

3 8-18-00490

4<*~ 8-18-00487

5<* REF

6<* REF

6<* REF

7<* REF

8<* REF

9<* REF

10<* REF

11<* REF

12<* REF

13<* REF

14<* REF

15<* REF

16<* REF

17<* REF

18<* REF

19 8-18-00536

20 8-18-00549

21 8-18-00525
8-18-00528

22 8-18-00524
8-18-00548

23 REF

24 7-50-05136

25 8-50-05055

26 2-00-04115

DESCRIPTION

Hydraulic Fluid Only

Battery Charging Warning
Bi-Directional Pedal - Horizontal
Blank Square - Option Covers
Cover/Hopper Could Close
Diesel Fuel Only (Dieseonly)
Gasoline Only (Gas only)

Do Not Use with Flammables
Electrical Hazard (Battery only)
Exhaust Warning (Gas, LP, Diesel)
Fire Hazard (Gas, Diesel)

Moving Belts - Stay Clear (Gas, LP, Diesel)
Moving Fan Blade - Stay Clear (Gas, LP, Diesel)

Patent /Patents Pending
Pinch Point - Stay Clear
Read Operator's Manual
Split Rim Pneumatic Tires

Surface Hot - Stay Clear (Gas, LP, Diesel)

Turn Off/Lock Wheel
6150
A-L Technology (small) - Export Only

American-Lincoln Logo (medium)
Alto (large) - Export Only
American-Lincoln Logo (small)

A-L Technology (large) - Export Only
Serial Plate

Non-Skid

Non-Skid

Rivets

~Can be ordered separately but is also included in 0760-855

<No-Text Warning Decals and English Text Decals contained in Kit 0760-855

*ALL WARNING/SAFETY DECALS WITH TEXT SOLD INAKIT BY LANGUAGE:

DANISH
DUTCH
NORWEGIAN
SWEDISH
GERMAN

C0789e1/6-04

0760-850
0760-849
0760-852
0760-853
0760-848

ITALIAN 0760-851
FRENCH 0760-847
SPANISH 0760-846

PORTUGUESE 0760-854
ENGLISH

B e T S O e S R S S S N = T Uy s N U G G Y

N = W= =N = =

2-114

American-Lincoln
6150



DECALS - EXPLODED VIEW

-
W °
-

~

b
| A
| OB
ol
q
7

American-Lincoln 2-115
6150



DECALS (con’t) - PARTS LIST

KEY NO. PART NUMBER

1<* REF

2<* REF

3 8-18-00490

4<*~ 8-18-00487

5<* REF

6<* REF

6<* REF

7<* REF

8<* REF

9<* REF

10<* REF

11<* REF

12<* REF

13<* REF

14<* REF

15<* REF

16<* REF

17<* REF

18<* REF

19 8-18-00536

20 8-18-00549

21 8-18-00525
8-18-00528

22 8-18-00524
8-18-00548

23 REF

24 7-50-05136

25 8-50-05055

26 2-00-04115

DESCRIPTION

Hydraulic Fluid Only

Battery Charging Warning
Bi-Directional Pedal - Horizontal
Blank Square - Option Covers
Cover/Hopper Could Close
Diesel Fuel Only (Dieseonly)
Gasoline Only (Gas only)

Do Not Use with Flammables
Electrical Hazard (Battery only)
Exhaust Warning (Gas, LP, Diesel)
Fire Hazard (Gas, Diesel)

Moving Belts - Stay Clear (Gas, LP, Diesel)
Moving Fan Blade - Stay Clear (Gas, LP, Diesel)

Patent /Patents Pending
Pinch Point - Stay Clear
Read Operator's Manual
Split Rim Pneumatic Tires

Surface Hot - Stay Clear (Gas, LP, Diesel)

Turn Off/Lock Wheel
6150
A-L Technology (small) - Export Only

American-Lincoln Logo (medium)
Alto (large) - Export Only
American-Lincoln Logo (small)

A-L Technology (large) - Export Only
Serial Plate

Non-Skid

Non-Skid

Rivets

~Can be ordered separately but is also included in 0760-855

<No-Text Warning Decals and English Text Warning Decals contained in Kit 0760-855

*ALL WARNING/SAFETY DECALS WITH TEXT SOLD INAKIT BY LANGUAGE:

DANISH
DUTCH
NORWEGIAN
SWEDISH
GERMAN

C0789e2/6-04

0760-850
0760-849
0760-852
0760-853
0760-848

ITALIAN 0760-851
FRENCH 0760-847
SPANISH 0760-846

PORTUGUESE 0760-854
ENGLISH

B e T S O e S R S S S N = T Uy s N U G G Y

N = W= =N = =

2-116

American-Lincoln
6150



DECALS (con’t) - EXPLODED VIEW

C0789e2/1003

\(
— DL@‘

American-Lincoln 2-117
6150



POWER PANEL CONNECTION DIAGRAM - BATTERY

+
| G

LN NO LV OL
1N NO ¢V OL
"H4LAN NO ¢S OL
"J1LA NO LS OL

3SN4d z# 13ANvd
H3IMOd HOLOW
Z# OL (H) 3dIM

&
O

A
0

O

vl 108
0l

1a

LIVM
HO 0G¢

\V

BoN

4/

(v02) 1#3sSn4d

S# 1108

va

cS

< H3L1T7 IHIM TTONIS =

M3IA NOLLO4

€12¢0

American-Lincoln

2-118

6150



#2 MOTOR POWER PANEL CONNECTION DIAGRAM - BATTERY

FROM MAIN FUSE #2 (120 A)

POWER PANEL

ASSEMBLY {

0875-130 O
1‘1‘

#2 (+) MOTOR LEAD

SOL 3A

#2 (-) MOTOR LEAD
CONNECTS TO MAIN
POWER PANEL (-)

ALONG WITH
Neg WIRES
!
/
I
TOP VIEW /
1
P TTTK N
o7 N
vt N
/ N
/ — N
! \

PN, Y o
RONITEO2 .
\ /é?\\/’

) / NOTE POSITION

\ / OF THE BAND
N p C2214
\ L/

American-Lincoln 2-119
6150



2-CYLINDER LP (CE MODELS ONLY) - PARTS LIST

KEY NO. PART NUMBER DESCRIPTION QTY.
1 7-08-01285 Bracket, LP Regulator 1
2 2-00-06093 Fitting, 1/4 NPT 3-way Bulkhead Ref
3 2-00-06094 Fitting, 1/4 NPT LP Relief Vent Ref
4 8-56-05023 Fitting, 1/4 NPT 45° Flare Elbow Ref
5 2-60-02316 LP Regulator, Beam 60 (N19-7100) Ref
6 2-00-06097 Fitting, 1/8 NPT M x 1/8 NPT F 90° Ref
7 2-00-06098 Fitting, 1/8 NPT MXF XF Tee Ref
8 7-82-00060 Switch, Vacuum Ref
9 2-00-06101 Fitting, Fuel Outlet Ref
10 2-00-03794 Street Elbow, 1/8 x 1/8 1
1 2-60-02315 Lock-Off, LP Inline (N3-0342) Ref
12 2-00-03815 Fitting, 3/8 Tube x 1/4 NPT 90° SS Elbow 2
13 7-87-02247 Tube, LP High Pressure 1
14 2-00-00221 Bolt, 1/4 x 3/4 long Fin. Hex Head 2
15 2-00-00641 Nut, 1/4-20 Fiber Insert 2
16 2-00-03702 Washer, .625 x .281 x .063 2
17 2-00-00219 Bolt, 1/4-20 Fin. Hex Head 2
18 2-00-05464 Elbow Fitting, 1/4 NPT x 3/8 Barb 2
19 2-00-01135 Bushing, 1/4 NPT F x 3/8 NPT M 1
20 2-00-06096 Fitting, 1/8 NPT Hex Nipple Ref
21 2-00-05983 Fitting, 1/8 NPT x 5/16 Hose Barb Ref
22 7-33-02658 Hose, 5/8 ID x 30” long Heater 2
23 7-33-02659 Hose, 12mm ID x 16.5” long LP 1
24 7-33-02660 Hose, LP Vapor (24” long) 1
25 7-33-02654 Hose, LP High Pressure (19.25” long) Ref
26 2-00-05363 Clamp. Hose 4
27 2-00-03407 Clamp, Witteck #10P Hose 4
28 2-00-05281 Plug, Fuel Gauge 1

C1335/7-04
2-120 American-Lincoln

6150



C1335/7-04

==y

"l‘

2-CYLINDER LP (CE MODELS ONLY) - EXPLODED VIEW

2-121

American-Lincoln

6150



NOTES

2-122 American-Lincoln
6150



REMOVE THIS PAGE AND INSERT 11 x 17 DRAWINGS IN THIS ORDER:

INSTRUMENT PANEL CONNECTION DIAGRAM ...t 2-123
ELECTRICAL SCHEMATIC (BATTERY) weuuuiiiiiei i e ettt e e e e e e e e e eeeennnes 2-124
ELECTRICAL SCHEMATIC (GAS, LP, DIESEL) ..cceeveeeeeeee e, 2-125
3-CYLINDER KUBOTAENGINE CONNECTION SCHEMATIC .....ccovieieieieeeeeeeieeeeee 2-126
2-CYLINDER KAWASAKI ENGINE CONNECTION SCHEMATIC.......cccoeiiieeeieeeeeee, 2-127
American-Lincoln 2-123

6150



OPTIONS FOR 6150 MACHINE

OVERHEAD GUARD OPTION (GAS/LP/DIESEL) ....eetiiiiiti ittt 32
SEAT-SUSPENSION OPTION ..ottt iiiiie ettt ettt et e s s e e s s e e e s e e s snneeesnneeenans 3-3
BACK-UP ALARM OPTION ...ttt sttt ss et e e s e e s e e e e n e e e nnn e e e nnree s 34
REAR WORKLIGHT OPTION (BATTERY)) ...ttt 3-6
REAR WORK LIGHT OPTION (GAS & DIESEL) ...eeiiiiiiiiiee e 37
BRAKE LIGHT OPTION ...ttt ettt e st et e e st e e e e e e enne e e e nnnn e e e enes 3-8
TURN SIGNAL OPTION (GAS & DIESEL) ....eeiiiiiiieeiieee ettt 3-10
HOPPER TEMPERATURE OPTION (BATTERY)) ...oeeiiiiiie ittt 3-12
HOPPER TEMPERATURE OPTION (GAS/DIESEL/LP) ...ttt 3-14
LEFT HAND SIDE BROOM OPTION ...ttt ittt ettt nne e e n s 3-16
CLOGGED FILTER OPTION (BATTERY) ...tttiiiieie ittt e e e s 3-20
CLOGGED FILTER OPTION (GAS/DIESEL/LPY) ...ttt 3-21
VAC WAND OPTION (GAS/DIESEL/LPY) ...ttt 3-22
OVERHEAD GUARD OPTION (BATTERY)) ..ttt ettt 3-24
AMBER STROBE LIGHT w/0 OVERHEAD GUARD ...ttt 3-25
AMBER STROBE LIGHT W/ OVERHEAD GUARD ......cciiiiiiiiiee et 3-26
BATTERY OPTION ... .ceiiiiiiiie ettt ettt et et e et e e aa et e s n et e e sn e e e s amr e e e e nne e e e e e e nannee s 3-27
LP OPTION TANKASSEMBLY ...ttt ettt ss et st e s e e snr e e s nn e e e nnn e e e nannee s 3-28
I @ 1 ] PRSPPI PRRRP 3-30
SEAT BELT OPTION ...ttt ettt et et e st e e s e e e as e e s s e e e e nsne e e e anreeesanrneeennnes 3-32
SPARE PARTS KITS .ottt ettt e s e s et e et e e s n e e e enne e e e s nr e e e e annes 3-33
American-Lincoln Technology 3-1

6150



OVERHEAD GUARD OPTION (GAS/LP/DIESEL)
(4]

H48 H53

C-1269
OPTION NO. 0880-642
KEY NO. PART NUMBER DESCRIPTION QTYy.
1 8-30-05174 Overhead Guard, Top Weld 1
2 8-30-05177 Overhead Guard, Leg Weld R.H. 1
3 8-30-05176 Overhead Guard, Leg Weld L.H. 1
4 2-00-05134 Plug Button 8
5 2-95-04182 Nut, Fiber 8
6 2-00-05347 THD Insert - 3/8 4
HARDWARE USED:
H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 8
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 4
H131 2-00-03855 Carriage Bolt, 3/8-16 x 1.000 4
C1269
32 American-Lincoln Technology

6150



SEAT-SUSPENSION OPTION

INSTALL BOTHARMS

H46

NOTE: DO NOT USE SEAT MOUNTED
SEATBELT ON THIS MACHINE

OPTION NO. 0880-733

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-69-00019 Seat, Suspension 1
HARDWARE USED:
H46 2-00-00644 Nut, 5/16 - 18, Insert Fiber 4
C0812/9809
American-Lincoln Technology 3-3

6150



BACK-UP ALARM OPTION - PARTS LIST

OPTION NO. 0880-650

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-11-00044 Cap - (Boot) - Instrument Panel 1
2 8-64-00008 Circuit Breaker (10 Amp) 1
3 2-00-00501 Washer, Internal Lock 1
4 8-82-00058 Switch 1
5 8-08-00845 Bracket - Switch 1
6 8-32-09009 Alarm - Back Up 1
7 2-00-00828 Ring Terminal Ref.
8 2-00-05261 1/4-20 Insert 2
9 8-90-07434 Wing Wire 1
10 8-11-00015 Terminal 1
1 2-00-04742 Terminal 2
12 2-00-04626 Terminal 1
13 2-00-04578 Terminal Male Bullet 1
14 2-00-00828 Ring Terminal 1
HARDWARE USED:
H2 2-00-00455 Flat Washer, .375 x .156 x .047 2
H15 2-00-00221 Screw, 1/4-20 x .750 HHC 2
H26 2-00-00641 Nut, 1/4-20, Insert Fiber 2
H27 2-00-03702 Washer, .625 x .281 x .063 2
H28 2-00-04685 Screw, 1/4-20 x .750 HHC 2
H30 2-00-04687 Lock Washer, Helical Spring, 1/4 Med. 2
H89 2-00-01372 Nut, Fiber Insert #8-32 Steel 2
H121 2-00-00090 Screw, #8-32 x 1.500 RHM 2
C-1264
34 American-Lincoln Technology

6150



BACK-UP ALARM OPTION - EXPLODED VIEW

TIE WIRE TO HARNESS

CB-1

()

@ GAS & DIESEL
BATTERY

BACK-UP
ALARM
SWITCH

3-61-00189 WIRE, 16 AWG BLACK,
CUT TO SUIT (47)

H15

RED BLACK
BACK-UP
ALARM
| @ J
\J GROUND TO

MOUNTING BOLT
TIE WIRE TO HARNESS

3-61-00189 WIRE, 16 AWG BLACK,
CUT TO SUIT C12")

C-1264

American-Lincoln Technology
6150



REAR WORK LIGHT OPTION (BATTERY)

CHANGE CB-6 TO ITEM 8

O

' NUT & LOCK WASHER
REMOVE EXISTING 12V BULB
AND REPLACE WITH ITEM 9 SUPPLIED W/LIGHT

BOLT SUPPLIED W/LIGHT

ROUTE WIRE THRU TUBE
DRILL @& .406 THRU

—= =—4.50

OPTION NO. 0880-678

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-40-05024 Light- 36 VDC 1
2 2-00-04578 Terminal 2
3 8-82-00053 Switch 1
4 8-41-03004 Lens, Work Light 1
5
6 2-00-02303 Washer, Internal Lock
7 3-61-02014 Convoluted Tube 1.0
8 8-64-00008 Circuit Breaker - 15 Amp
9 8-40-05054 Bulb - 24V 1
C1276
3-6 American-Lincoln Technology

6150



REAR WORK LIGHT OPTION (GAS & DIESEL)

Change CB-6 to item 8

Work Light

Route Wire Thru Tube

Route This Brown Wire Back
Along Existing Machine Harness
To Common Engine Ground

C-1270/9804

KEY NO. PART NUMBER

1 8-40-05022
2 2-00-04578
3 8-82-00053
4 8-41-03004
5 2-00-05048
6 2-00-02303
7 3-61-02014
8 8-64-00008
C1270/9803

Redm Brn
NG

OPTION NO. 0880-646

DESCRIPTION

Light

Terminal

Switch

Lens - Work Light
Ring Terminal .38

Washer Internal Lock
Covoluted Tube
Circuit Breaker

Bolt Supplied

Nut & Lock Washer
Supplied w/ Light

Drill @ .406 Thru

AN 2.75

—= [=—4.50

—_ =

—_
o

American-Lincoln Technology
6150



BRAKE LIGHT OPTION - PARTS LIST

OPTION NO. 0880-649

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-82-00058 Switch 1
2 8-11-00044 Cap, Instrument Panel Boot 1
3 8-64-00007 Circuit Breaker, 10 Amp 1
4 2-00-00491 Grommet 1
5 8-08-00845 Bracket, Brake Switch 1
6 8-90-07434 Wing Wire 1
7 8-11-00015 Terminal 1
8 2-00-04742 Terminal 2
9 2-00-04626 Terminal 1
10 2-00-04578 Terminal 1
2-00-05291 Bulb, Brake Light (Service Part)
1 2-00-05261 1/4-20 Insert 2
12 2-00-04479 3-Way Terminal 1
13 2-00-05338 Bulb - SP7 2
14 2-00-00602 Nut 4
HARDWARE USED:
H2 2-00-00455 Flat Washer, .375 x .156 x .047 2
H28 2-00-04685 Screw, 1/4 - 20 x .750 2
H30 2-00-04687 Lock Washer, Helical Spring 1/4 Med. 2
H89 2-00-01372 Nut, Fiber Insert #8-32 Steel 2
H121 2-00-00090 Screw, #8-32 x 1.500 RHM 2
C-1265
38 American-Lincoln Technology

6150



BRAKE LIGHT OPTION - EXPLODED VIEW

, 2-HOLES

(BATTERY)

EXISTING
HARNESS

CB-1

m—d %o NC (GAS & DIESEL)
\GAS 8 DIESEL BRAKE
BATTERY SWITCH TIE WIRE TO HARNESS

3-61-00189 WIRE, 16 AWG BLACK,

3-61-00189 WIRE, 16 AWG BLACK, CUT TO SUIT CHi")

CUT TO SUIT (47)

C-1265

American-Lincoln Technology 3-9
6150



TURN SIGNAL OPTION (GAS & DIESEL) - PARTS LIST

OPTION NO. 0880-648

KEY NO. PART NUMBER DESCRIPTION QTY.

1 2-00-05093 Washer - Bevel 2

2 8-40-05023 Turn Light 2
2-00-05291 Bulb, Turn Signal, Front (Service Part) Ref.
8-41-03012 Lens, Turn Signal, Front (Service Part) Ref.

3 8-82-00025 Turn Signal Switch 1

4

5 8-41-03009 Lens, Turn Signal 2
2-00-05292 Bulb,Turn Signal,Rear (Service Part) Ref.

6 8-64-00007 Circuit Breaker 1

7 8-11-00044 Cap, Instrument Panel Boot 1

8

9 3-61-02014 Convoluted Tube 5

10 2-00-00491 Grommet 2

1 8-90-07434 Connector 2

12 8-11-00015 Terminal 1

13

14

15 2-00-04479 Connector 2

16 2-00-01128 Butt Splice 3

HARDWARE USED:

H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 2

H54 2-00-02360 Nut, 3/8-16 Hex 2

H115 2-00-03063 Screw, #10-24 x .750 THM 2

C-1271
3-10 American-Lincoln Technology

6150



TURN SIGNAL OPTION (GAS & DIESEL) - EXPLODED VIEW

DRILL THRU .509

—5 -
] /
/ T 400
INSTRUMENT HOUSING i |-t
CENTERED

DRILL THRU .509

NOTE: SECURE WIRES TO COLUMN
WITH TY-RAPS AS REQ'D

3-61-00189, 16 AWG BLACK,
BROWN CUT TO SUIT (157)
FRONT TS
BLK /N
/ 1
FLASHER @ =
YEMO-W [] [1BLUE
GREEN YEL
0 =l
INDICATOR LEFT
REAR TS ==
RED
RIGHT REAR TS
BRN
=l
c-1271 —
3-61-00189 WIRE, 16 AWG BLACK,
CUT TO FIT (157) BLK
\_/
FRONT TS é
American-Lincoln Technology 3-11

6150



HOPPER TEMPERATURE OPTION (BATTERY) - PARTS LIST

OPTION NO. 0880-679

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-82-00056 Switch - Thermostat 1
2 8-90-07432 Wire Assembly 1
3 2-00-04345 Ty Rap 10
4 8-08-00803 Bracket - Temperature Switch 1
5 8-64-00019 Relay - 36V 1
6 2-00-04708 Terminal .25 FISO 1
7 2-00-03418 Terminal .25 FISO 5
8 2-00-04578 Terminal .156 Male Bullet 1
9 2-00-00838 Terminal #10 Ring 1
10 2-00-04626 Terminal .156 Female Bullet 2
1 8-09-01083 Bulk Head Connector 1
12 2-00-04479 Connector - 3-Way 1
13 2-00-01128 Butt Splice 1
14 3-61-00189 Wire 16 AWG Stranded Black 25

HARDWARE USED:
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 3
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 1
H100 2-00-03062 Screw, #10-24 x .625 THM 3
H159 2-00-00512 Lock Washer 1
C-1274
3-12 American-Lincoln Technology

6150



HOPPER TEMPERATURE OPTION (BATTERY) - EXPLODED VIEW

DRILL CP
T0 @ .203

T0 @ . 281

FROM MAIN

POWER PANEL| #2 MOTOR

ASSEMBLY

0875-130 — | POWER
PANEL

#2 (+) MOTOR LEAD
*) N

#2 () MOTOR LEAD
CONNECTS TO MAIN
POWER PANEL (-)
ALONG WITH WIRES
7,7L,7P7S & 7V

REMOVE WIRE #7Q FROM
SOL. 3A, CUT OFF TERMINAL,

# ADD ITEM # 13
TOP VIEW /\%J
) L MACHINE
WIRING HARNESS
0895-123 o
WIRE #
NOTE POSITION o
OF THE BAND MACHINE
WIRING HARNESS
0895-123
BOTTOM OF
RELAY #7
HOPPER TEMP. SW.
BLK, ~
@;;%z =
C-1274
14
American-Lincoln Technology 3-13

6150



HOPPER TEMPERATURE OPTION (GAS/DIESEL/LP) - PARTS LIST

OPTION NO. 0880-657

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-82-00056 Switch - Thermostat 1
2 8-90-07432 Wire Assembly 1
3 2-00-04345 Ty Rap 10
4 8-08-00803 Temperature Switch Bracket 1
5 8-64-05009 Relay 1
6 2-00-04928 Fitting - Swivel Tee #8 2
7 7-88-00038 Valve - Solenoid - NO 1
8 8-33-02193 Hydraulic Hose 2
9 2-00-04885 Fitting - 90 Elbow SAE 8 - ORS 1
10 2-00-04970 Fitting - Connector SAE 8 - ORS 8 1
1 8-09-01083 Bulk Head Connector 1
12 2-00-04626 Terminal .156 Female Bullet 3
13 2-00-05261 THD Insert 2
14 2-00-04479 Connector - 3-Way 2
15 3-61-00189 Wire - 16 AWG Stranded Black 25
16 2-00-04708 Terminal .25 FISO 1
17 2-00-03418 Terminal .25 FISO 5
18 2-00-04578 Terminal .156 Male Bullet 3
19 0875-117 Diode Assembly 1
20 2-00-00838 Terminal - #10 Ring 1

HARDWARE USED:
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 3
H22 2-00-02589 Screw, 1/4-20 x 2.000 HHC 2
H26 2-00-00641 Nut, 1/4-20, Insert Fiber 1
H27 2-00-03702 Washer, .625 x .281 x .063 2
H72 2-00-00518 Lock Washer, Helical Spring 2
H100 2-00-03062 Screw, #10-24 x .625 THM 3
H159 2-00-00512 Lock Washer 1
C-1267
3-14 American-Lincoln Technology

6150



HOPPER TEMPERATURE OPTION (GAS/DIESEL/LP) - EXPLODED VIEW

DRILL CP
T0 @203

o>

ROUTE ALL WIRES ALONG EXISTING
HARNESS & TIE TO IT WITH TYE-RAPS, ITEM #3 H27

NOTE: CUT OFF WIRES T19A AND 21 FROM WET

SWEEP BYPASS PLUG. STRIP, ADD TERMINALS,

AND PLUG TOGETHER AS SHOWN.
ITEM #20 IS GROUNDED
TO FRAME WITH M7 HDW

BOTTOM OF @

RELAY MT

MACHINE °S

WIRE HARNESS
0895-120

HOPPER TEMP SW
WHT

BLK

C-1267

@

American-Lincoln Technology 3-15
6150



LEFT HAND SIDE BROOM OPTION - PARTS LIST

C-1268a/9804

OPTION NO. 0880-659

KEY NO. PART NUMBER DESCRIPTION

1 8-08-00839 Bracket - Side Broom

2 8-08-00790 Bracket - Side Broom

3 7-76-00101 Spring

4 8-08-00846 Pivot Bracket - Side Broom

5 2-95-04182 Nut, Elastic Stop Nut

6 7-09-01057 Bushing

7

8

9 8-42-05136 Link - Side Broom

10 8-10-00041 Cable

1 8-16-05019 Turnbuckle

12 8-10-00043 Cable

13 7-76-00102 Spring

14 8-10-00041 Cable

15 0882-050 Side Broom Motor

16 8-55-08122 Pin - Side Broom - Flange

17 8-08-03211 Side Broom

18 2-00-04921 Fitting

19 8-33-09091 Hub - Side Broom - Weldment
HARDWARE USED:

H19 2-00-02587 Screw, 1/4-20 x 1.250 HHC

H25 2-00-00594 Nut, Hex 1/4-20 x 1.250 HHC

H26 2-00-00641 Nut, % Insert Fiber

H35 2-00-02708 Screw, 5/16-18 x 1.000 HHM

H37 2-00-00207 Screw, 5/16-18 x 1.250 HHC

H43 2-00-00409 Flat Washer, .687 x .344 x .062

H45 2-00-00585 Nut, Hex. 5/16-18 x .500 x .265

H46 2-00-00644 Nut, 5/16-18, Insert Fiber

H47 2-00-00232 Screw, 3/8-16 x.750 HHC

H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC

H49 2-00-00209 Screw, 3/8-16 x 1.250 HHC

H52 2-00-00402 Flat Washer, .750 x .390 x .094

H53 2-00-02310 Lock Washer, Helical Spring, 3/8 Med.

H54 2-00-02360 Nut, 3/8-16 Hex.

H84 2-00-00228 Screw, 5/16-18 x 2.250 HHC

H173 2-00-02709 Screw, 5/16-18 x 1.500

- N

_Lml\)_k_k

—_ N =

N P22 0r0NDPAEND=22NDNON

American-Lincoln Technology

6150



LEFT HAND SIDE BROOM OPTION - EXPLODED VIEW

Drill Out To 1/2*
Both Ends

C1268A/9804

American-Lincoln Technology
6150



LEFT HAND SIDE BROOM OPTION (cont.) - PARTS LIST

C-1268b/9803

KEY NO. PART NUMBER
1 7-60-00160
2 7-13-07130
3 2-00-05253
4 2-00-05347
5 2-95-04182
6 2-00-04987
7 8-33-02326
8 8-33-02327
9 2-00-04683
10 2-00-04689
HARDWARE USED:
H27 2-00-03702
H34 2-00-00208
H36 2-00-00196
H46 2-00-00644
H50 2-00-00234
H51 2-00-00216
H53 2-00-02310

DESCRIPTION

Pulley

Clip

Hose Clamp
THD Insert 3/8-16
Fiber Nut

Fitting - BORS Straight Union
Hose

Hose - HYD - #8 x 72

Flat Washer, 3/8

Washer, 11/16 x .260 x .050

Washer, .625 x .281 x .063
Screw, 5/16-18 x .750 HHC
Carriage Bolt, 5/16-18 x 1.000
Nut, 5/16-18 Insert Fiber
Screw, 3/8-16 x 1.500 HHC
Screw, 3/8-16 x 2.000 HHC

Lock Washer, Helical Spring, 3/8 Med.

NW= == ahwoo

AMNDWW=LDNDW

American-Lincoln Technology

6150



LEFT HAND SIDE BROOM OPTION (cont.) - EXPLODED VIEW

/EXISTING

[
2
R.H. SIDE BROOM REMOVE RD HOSE FROM OUTSIDE BTM T PORT

/ & ASSEMBLE TO 2-00-04987 FITTING

EXISTIN
OUTSIDE BTM
TPORT

(8) @\37 CONTROL VALVE
(o}
@
\ED

L.H. SIDE BROOM

C1268B/9803

American-Lincoln Technology 3-19
6150



CLOGGED FILTER OPTION (BATTERY)

BACK VIEW

O I TEM #4 STICKS THRU
DRILL CP TO /8" THIS SIDE
@’\ G11/32 (. 343)
TO (-) ISOLATION
c-1273 POST ON POWER PANEL
OPTION NO. 0880-677
KEYNO.  PARTNUMBER DESCRIPTION QTYy.

1 8-63-05008 Switch - Pressure Dif 1

2 8-24-04075 Filter Plug 1

3 2-00-04518 Fitting - 1/8 NPT - 1/4 Tube 1

4 7-87-02155 Hose 3/8-8" LG 1

5 2-00-04345 TyRap 10

6 2-00-00828 Terminal .25 Ring

7 3-61-00189 Wire - 16 AWG Black Stranded 10

8 2-00-04576 .156 Male Bullet

9 2-00-04742 Terminal #6SS
HARDWARE USED:

He 2-00-00049 Screw, 10-24 x 1.000 RHM 2

H12 2-00-01246 Nut, Hex Fiber Insert #10-24 3

C-1273/9803

3-20 American-Lincoln Technology
6150




CLOGGED FILTER OPTION (GAS/DIESEL/LP)

BACK VIEW

MACHINE
] HARNESS

DRILL CP TO
@ .203, 2-HOLES

ITEM #4 STICKS THRU
/8" THIS SIDE

. ADJUST ADJUSTING SCREW TO 5-6" H2 We
2. ROUTE WIRES WITH AND TIE TO HARNESS WITH ITEM #5

C-1266

OPTION NO. 0880-658

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-63-05008 Switch - Pressure Dif 1
2 8-24-04075 Filter Plug 1
3 2-00-04518 Fitting - 1/8 NPT - 1/4 Tube 1
4 7-87-02155 Hose 3/8-8" LG 1
5 2-00-04345 TyRap 10
6 2-00-00838 Terminal - #10 Ring
7 3-61-00189 Wire - 16 AWG Black Stranded 10’
8 2-00-04576 .156 Male Bullet
9 2-00-04742 Terminal #6SS

HARDWARE USED:

H6 2-00-00049 Screw, 10-24 x 1.000 RHM 2
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 3
H100 2-00-03062 Screw, #10-24 x .625 THM 1
H159 2-00-00512 Lock Washer 1

C-1266/9803

American-Lincoln Technology 3-21
6150



VAC WAND OPTION (GAS/LP/DIESEL/BATTERY) - PARTS LIST

OPTION NO. 0880-643 (GAS/LP/DIESEL)
OPTION NO. 0880-742 (BATTERY)

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-86-08010 Floor Tool 1
2 8-33-02121 Hose 1
3 8-08-00622 Bracket - Latch 1
4 8-08-00623 Bracket - Storage 1
5 8-89-00002 Wand Section 2
6 8-11-00034 Cap 3
7 3-73-00056 Gasket (6.5") 1
8 8-58-05784 Plate - Vac Wand 1
9 8-41-00044 Latch 2
10 7-29-00122 Gasket 1
1 2-00-01481 Screw, 5/16-18 x 1.000 Slotted 4
12 8-08-00590 Bracket 1
13 8-88-00044 Valve (Gas/LP/Diesel) 1

7-88-00062 Valve (Battery model only) 1

14 8-33-02176 Hose Assembly 1
15 8-82-00053 Switch 1
16 8-41-03013 Lens - Blank 1
17 2-00-04479 Connector - 3-Way 2
18* 0875-117 Diode Assembly 1
19 3-61-00189 Wire - Bracket #16 AWG 81"
20 2-00-03418 Terminal - .25 FISO 4
21 8-18-00432 Decal 1
22 2-00-00435 Decal 1
23 2-00-00436 Decal 1
**Not used on 0880-742 (Battery model option)

HARDWARE USED:
H22 2-00-02589 Screw, 1/4-20 x 2.000 HHC 2
H26 2-00-00641 Nut, 1/4-20, Insert Fiber 2
H27 2-00-03702 Washer, .625 x .281 x .063 4
H46 2-00-00644 Nut, 5/16-18, Insert Fiber 4

C-1272/0203

3-22 American-Lincoln Technology

6150



VAC WAND OPTION (GAS/LP/DIESEL/BATTERY) - EXPLODED VIEW

3.507

J//L
DRILL @.344 L4.42 — LS.SB

4 - HOLES

~—33.04 —

APPLY SEALANT AT TUBE

NOTE: REMOVE KNOCKOUTS FROM
8-16-07374 DEBRIS COVER

NOTE: REMOVE EXISTING CLIP-ON GASKET

LOCATED ABOVE ITEM 4

u

ROTATE SW 180° FROM
% zz OTHER PANEL SWITCHES

LOCATE NEXT TO CONTROLS
ONS CENTER WALL-

BAND TO

EXISTING CB-3
AND WIRE #15A

H26

H27

EXISTING
FROM “MB” PORT-

' ON DUMP DOOR
CHECK VALVE

EXISTING
MACHINE HARNESS
WIRE #7
TO “MB” PORT
ON DUMP DOOR
C1272/9706 CHECK VALVE
American-Lincoln Technology 3-23

6150



OVERHEAD GUARD OPTION (BATTERY)

OPTION NO. 880-680

= . 406

@ .406 THRU FAR WALL
@ .875 THRU NEAR WALL
2-PLACES

@ . 406 DETAIL A
SCALE 0.125

KEY NO. PART NUMBER DESCRIPTION QTYy.
1 8-30-05179 Overhead Guard Top Weldment 1
2 8-30-05177 Overhead Guard Leg Weldment - RH 1
3 8-30-05176 Overhead Guard Leg Weldment - LH 1
4 2-00-05134 Plug Button 8
5 2-95-04182 Fiber Nut 9
6 8-30-05178 OHG Gate 1
7 8-55-08122 Pin - Safety Snap 1
8 2-00-05347 THD Insert - 3/8 4
9 2-00-02602 Screw 1
HARDWARE USED:
H48 2-00-00233 Screw, 3/8-16 x 1.000 HHC 8
H52 2-00-00402 Flat Washer, .750 x .390 x .094 2
H53 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 4
H131 2-00-03855 Carriage Bolt, 3/8-16 x 1.000 4
C-1275
3-24 American-Lincoln Technology

6150



AMBER STROBE LIGHT w/o OVERHEAD GUARD

RED

3-61-00189 WIRE

6 AWG BLACK

CUT TO SUIT (15.5" EA)
TIE WIRES TO HARNESS

H48

OPTION NO. 0880-652

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-81-00173 Light Pole 1
2 8-40-05036 Strobe - 12 - 48VDC Amber 1
3 2-95-04182 Elastic Stop Nut 2
4 8-64-00007 Circuit Breaker (10 Amp) 1
5 8-11-00044 Cap (Boot) - Instrument Panel 1
6 2-00-00491 Grommet 2
7 2-00-05134 Plug Button 4
8 8-90-07434 Wing Wire 1
9 8-11-00015 Terminal 1
10 2-00-04578 Terminal 1
1 2-00-04626 Terminal 1
12 2-00-04281 Terminal #10 Ring 1
HARDWARE USED:
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 2
H48 2-00-00233 Screw, 3/8-15x 1.000 HHC 2
H115 2-00-03063 Screw, #10-24 x .750 THM 2
C-1263
American-Lincoln Technology 3-25

6150



AMBER STROBE LIGHT w/ OVERHEAD GUARD

o~ & BLACK

3-61-000189 WIRE LIGHT
16 AWG BLACK \f @\\®
CUT TO SUIT (7.57) 0

TIE WIRES TO HARNESS

_ GAS & DIESEL B
@ BATTERY

C1262

OPTION NO. 0880-651

KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-40-05036 Strobe - Amber 1
2 8-58-05228 Panel - Light Support 1
3 8-20-06036 Duct - Wire 1
4 2-00-01915 Grommet 2
5 2-00-05261 Threaded Insert 4
6 2-00-00491 Grommet 1
7 2-00-04281 Terminal #10 Ring 1
8 8-90-07434 Wire Wing 1
9 8-11-00015 Terminal 1
10 2-00-04578 Terminal 1
11 2-00-04626 Terminal 1
12 8-11-00044 Cap (Boot) 1
13 8-64-00007 Circuit Breaker 1
HARDWARE USED:
H12 2-00-01246 Nut, Hex Fiber Insert #10-24 2
H17 2-00-00205 Screw, 1/4-20 x 1.000 HHC 4
H72 2-00-00518 Lock Washer, Helical Spring 3/8 Med. 4
H115 2-00-03063 Screw, #10-24 x .750 THM 2
C-1262
3-26 American-Lincoln Technology

6150



BATTERY OPTION

GRAY BATTERY CONNECTOR
FROM POWER PANEL

C1293/9706
KEY NO. PART NUMBER DESCRIPTION QTYy.
1 0875-071-2 Battery 6
2 0875-128 Assembly - Battery Connections 1
3 7-09-01046 Spacer 2
4 0875-139 Connector Assembly 2
5 8-75-01217 Spacer 1
8-75-01218 Spacer 1
7 7-90-07286 Battery Connector
HARDWARE USED:
H26 2-00-00641 Nut, 1/4-20 Insert Fiber 2
H169 2-00-02637 Screw, 1/4-20 x 2.750 HHC 2
C1293/9706
American-Lincoln Technology 3-27

6150



LP OPTION TANK ASSEMBLY - PARTS LIST

OPTION NO 0880-666
KEY NO. PART NUMBER DESCRIPTION QTYy.
1 7-33-05123 Housing - LP Seat 1
2 8-83-04016 LP Tank 1
3 8-16-07372 Cover - LP Tank 1
4 8-32-00044 Hinge Ref.
5 8-13-07146 Clamp - LP Tank 1
6 8-50-05061 Pad - LP Tank 1
7 7-11-04035 Kit, Low LP Light 1
8 8-41-00064 Stop - Seat Decl Ref.
9 2-95-01951 Carriage Bolt, 1/4-20 x 1.250 1
10 7-23-03048 Spring Washer Ref.
11 2-00-05283 Hole Plug 1
12 2-00-05253 Clamp 1
13 2-00-00205 Screw, 1/4-20 x 1.000 HHC 1
14 2-00-00219 Screw, 1/4-20 x .500 HHC 3
15 2-00-00641 Nut, 1/4-20 Insert Fiber 9
16 2-00-03702 Washer, .625 x .281 x .063 1
17 2-00-02711 Screw, 5/16-18 x 2.750 HHM 1
18 2-00-03266 Washer 2
19 2-00-00222 Screw, 1/4-20 x 1.250 HHM 1
20 2-00-02310 Lock Washer, Helical Spring 3/8 Med. 1
21 2-00-02360 Nut, 3/8-16 Hex 1
22 2-00-00196 Carriage Bolt, 5/16-18 x 1.000 2
23 2-00-00644 Nut, 5/16-18 Insert Fiber 2
24 2-00-04190 Carriage Bolt, 1/4-20 x .630 7
25 2-00-00594 Nut, Hex 1/4-20 x .437 x .218 1
C1246/0603
3-28 American-Lincoln Technology

6150



LP OPTION TANK ASSEMBLY - EXPLODED VIEW

3-29

American-Lincoln Technology

C1246/0603
6150



LP OPTION - PARTS LIST

KEY NO.

aprownNn =

= O 00N O®

0

11
12
13
14
15

16
17
18
*19
20

21
22
23
24

PART NUMBER

2-60-02301
2-60-02315

2-60-02316

7-11-04036
2-00-04479

2-00-04742
3-61-00189
2-00-04284
2-00-04345

OPTION NO 0880-666

NOLFF PART NO. DESCRIPTION

N3-0083
N3-0342
N2-1001
N2-1017
N2-1003

N19-7100
N5-0788
N2-1322
N3-0038-1
N2-1107

N3-0037
N2-1133
N11-204-64
N3-0042-1
317-N8-3001

34”-N8-3001
N8-1005
N8-0007

American-Lincoln LP Kit Part No.: 8-11-04027

C1246b/0603

Vacuum Switch
lline LP Lockoff
Brass Vac. Tee
Brass Vac. Adapter
Brass Vac. Adapter

Beam 60

Reg Bracket

Brass Fuel Outlet Fitting
Hydrastate Relief Valve
Brass Fitting

Bulkhead

Brass Fitting

Fuel Adagpter

7141F Female Connector
Hose w/2 Swivel Ends

Hose w.2 Swivel Ends
¥2” Vapor Hose

Y4” Vacuum Hose

Kit, Low LP Switch
Terminal, 3 way

Terminal

Wire, 16 AWG Black
Terminal - Ring
Tye-Rap

*Switch Kit (Item 19) must be ordered separately

[ G G G Gy [ G G G Gy [ G G G Gy

[ G G G Gy

3-30

American-Lincoln Technology

6150



LP OPTION - EXPLODED VIEW

ELECT SHUT OFF SOLENOID
NOTE :

ROUTE & TIE WIRE GOING TO
THE VOLTAGE REGULATOR SO AS NOT TO

COME IN CONTRACT WITH EXCESSIVE HEAT
USING ITEM #5 (NOT SHOWN)

WHEN REMOVING,
WATCH FOR THREE WASHERS.

,/ DO NOT ALLOW TO &
FALL INTO CARB.
C o — - @y
».'5555>//5<7§>>\\_ 7 ~ ..
N R O s ] s
VAC. SWITCH RS —~ -

ROUTE TO
LOW LP LIGHT
IN DASH

BLACK

PRESSURE
SWITCH

J

SOLENOID

VAC. SW MON
MTG BRKT

DO NOT REINSTALL MOTOR HEAT SHIELD ON LP CONVERSION

TO REQ.
WIRE #3E
(PURPLE)

American-Lincoln Technology 3-31
6150



SEAT BELT OPTION

REMOVE KNOCKOUT AS
SHOWN. REMOVE ALL
SHARP EDGES

@ 53 THRU AT
@ 135 HOLE

C2183/0903

..\

\‘// :

@ .53 THRU AT @
@ . 135 HOLE
OPTION NO. 0880-723
KEY NO. PART NUMBER DESCRIPTION QTY.
1 2-00-05391 Seatbelt, Retractable 1
2 8-52-00186 Panel, Seal Mounting REF
3 8-33-05124 Housing, Seat (Gas, Diesel, Battery) REF
8-33-05128 Housing, Seat (LP) REF
4 7-75-01099 Spacer, Idler Pulley 1
5 2-00-04936 Nut, 1/2-13 Fiber Insert 1
6 2-00-00240 Screw, 1/2-13x1.25 HHC 1
7 2-00-00239 Screw, 1/2-13 x1.00 HHC 1
C2183/0399
3-32 American-Lincoln Technology

6150



SPARE PARTS KITS

SPARE PARTS KIT - GAS & LP

0860-603
KEY NO. PART NUMBER DESCRIPTION QTYy.
1 8-25-08212 Flap, Broom Door 2
2 8-25-08213 Flap, Broom Chamber (Outer) 1
3 8-25-08214 Flap, Broom Chamber (Inner) 1
4 8-29-00257 Gasket, Broom Door (LH) 1
5 8-29-00232 Gasket, Broom Door (RH) 1
6 8-29-00238 Gasket, Broom Door (LH) 1
7 8-29-00233 Gasket, Broom Door (RH) 1
8 8-29-00256 Gasket, Broom Door (RH) 1
9 8-25-08211 Flap, Wheel Well 2
10 8-68-05087 Seal, Dump Door (Sides) 2
11 8-68-05090 Seal, Broom Chamber/Dump Door 1
12 7-24-04014 Hydraulic Return Filter Element 1
13 8-24-04150 Engine Air Cleaner Element 1
14 8-24-04148 Hopper Panel Filter 1
15 8-24-04152 Engine Qil Filter 1
SPARE PARTS KIT - DIESEL
0860-604
KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-25-08212 Flap, Broom Door 2
2 8-25-08213 Flap, Broom Chamber (Outer) 1
3 8-25-08214 Flap, Broom Chamber (Inner) 1
4 8-29-00257 Gasket, Broom Door (LH) 1
5 8-29-00232 Gasket, Broom Door (RH) 1
6 8-29-00234 Gasket, Broom Door (LH) 1
7 8-29-00233 Gasket, Broom Door (RH) 1
8 8-29-00256 Gasket, Broom Door (RH) 1
9 8-25-08211 Flap, Wheel Well 2
10 8-68-05087 Seal, Dump Door (Sides) 2
11 8-68-05090 Seal, Broom Chamber/Dump Door 1
12 7-24-04014 Hydraulic Return Filter Element 1
13 7-24-04041 Engine Air Cleaner Element 1
14 8-24-04148 Hopper Panel Filter 1
15 7-24-04040 Engine Oil Filter 1
16 7-24-04044 Fuel Filter (Diesel) 1
17 2-00-05181 Belt, Fan 1
American-Lincoln Technology 3-33

6150



SPARE PARTS KITS

SPARE PARTS KIT - BATTERY

0860-605
KEY NO. PART NUMBER DESCRIPTION QTY.
1 8-25-08212 Flap, Broom Door 2
2 8-25-08213 Flap, Broom Chamber (Outer) 1
3 8-25-08214 Flap, Broom Chamber (Inner) 1
4 8-29-00257 Gasket, Broom Door (LH) 1
5 8-29-00232 Gasket, Broom Door (RH) 1
6 8-29-00234 Gasket, Broom Door (LH) 1
7 8-29-00233 Gasket, Broom Door (RH) 1
8 8-29-00256 Gasket, Broom Door (RH) 1
9 8-25-08211 Flap, Wheel Well 2
10 8-68-05087 Seal, Dump Door (Sides) 2
11 8-68-05090 Seal, Broom Chamber/Dump Door 1
12 7-24-04014 Hydraulic Return Filter Element 1
13 8-24-04148 Hopper Panel Filter 1
3-34 American-Lincoln Technology

6150





